Nitro

ALIGN

TREXGB600

LIMITED EDITION

INSTRUGTION MANUAL

ERARAEET

KX0160NPTL

INTRODUCTION

G

SAFETY NOTES
ZEEEEER

EQUIPMENT REQUIRED FOR ASSEMBLY
Bfmak i@

SAFETY CHECK BEFORE FLYING
RiTAIZERE

0~21

ASSEMBLY SECTION
#a3eERE

22

EQUIPMENT INSTALLATION
SR REER

23

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
{3 ApiEE S ER R E R E

23

CANOPY ASSEMBLY
s PEERE S

24

ELECTRIC EQUIPMENT ILLUSTRATION
EFRREZBERERT

25

SERVO SETTING AND ADJUSTMENT
{5l ARteE a8 AR

25

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
P A7RfeE B RE 3 CPTT 2hF8 22

26

PITCH AND THROTTLE SETTING
= [iE 5 4% BB S HhPY 8

21~28

GOVERNOR INSTRUCTION MANUAL
EiReE R ARA

23

2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL
21 [#EET I EAER

30~32

GP780 HEAD LOCK SET USER MANUAL
GP7B0SHE T\ PE AT {4A (B AR ERER

32~36

FLIGHT ADJUSTMENT AND SETTING
R iT@h{FIaEE a5

3/~16

PART NAMES AND OPTIONAL PART LIST
S ENE B SE R 5 05

Thank you for buying ALIGN products. The T-REX 600N is the
latest technology in Rotary RC models. Please read this manual

carefully before assembling and flying the new T-REX 600N

helicopter. We recommend that you keep this manual for future
reference regarding tuning and maintenance.

REETEEADINERERAIER BXFE - EASRURIIVESH
B SEANANBRTIESE  LERCEDNTLEZNBEPREVETF - 715
IBIRIE2E) » BBUFEAREE - BE— EHVGMHRIBEAMEL - thil
MZEREEARBE  MHERBERSE -



1.INTRODUCTION riE ALIGN //

Thankyou for buying ALIGN Products. The T-REX 600N Helicopteris designedas aneasyto use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
for futurereference, routine maintenance, and tuning. The T-REX 600N is anew product developed by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

RATEEOINER R ITELSHOMBEER T-REX 600N EFHE - FRFHNRBETEARHES EBETHEURE
FECER® FRAEELZBNRTEARPS FRAOBETHAELUREENSS < T-REX 600N 2 HEH BT B0
ER AHRIFEFBRROTBEMENNES AR EKIEENRITELG S - T-REX 600N 1 2 IREEEE -

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 600N are not toys.R/C
and technologies to provide superior performance. Improper u

products

and the safety of others and your environment when op
Manufacturer and seller assume no liabili

Intended for use only by adults with experie at a legal flying field. After the sale
of this product we cannot maintain any contr i

T-REX 600N SR ER M EFE - BEBS IHS LR 2400 (878 F B3 RS B
SERRTEE 2 a BILOE DB R0 B - 55w D
7 2 A z f FRIEBELE R BEHN A
o510 H 2 1 5 PR ANDBAE EOREAR
23 L E

Werecomme
firsttime. Al
T-REX 600N r
as aresult of
replacement.
experiencep
158U 5 G0 & 125
miE g E AR
AR5

of an experienced pilot before attempting to fly our products for the
o properly assemble, setup, andflyyour model forthefirst time. The
of skill to operate, and is a consumer item. Any damage or dissatisfaction
ications arenot covered by any warrantee and cannot bereturned for repair or
our distributors for free technical consultation and parts at discounted rates when you
ring operation or maintenance.

RiTEREENCES  WEREFRAE  ESRASERSLER  FOFABRMESRESARAR
BIFEANERNTEIES - WEBEEARIFEHERE A28 A8 NIEFRREHKLINES - KESH

2.SAFETY NOTES 225 8#A AUGN ///A

i CAUTION
x B

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEURKE EFEESCHMEGSR  ROBHUER A  AREEAETIAREER  ESFZHREARE - LIREBELHA
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




'L LOCATE AN APPROPRIATE LOCATION stk A8t

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,

wind, snow or darkness.

EFBROGAS—EMRE - AHNBBECECIIT - BMNEEOBENNEE - SFET
SRS HEERTHBMRIT « MﬁﬁaﬁLEgEA S8 - BEY) - SEER - @R
%%fﬂ%ﬁ%@K CEMATENBEIR - YRMRBE - BUBEGETESEEER

F 1T  BEMTKRMSMEVEZRE X EE -
ETRIE DERAERBEENEZE -

P PREVENT MOISTURE it ipRiRss

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEASLEDFSEEBOEFTSHEEMN - FTLADEBHBIMNLEMRIKS  BETEE
EW%%E%*%E&mﬁl%%ﬁ%ﬁ%ﬂ%ﬁﬁ@?@ﬁﬁ&ﬁ§%$ TR !

"= PROPER OPERATION 2R & ERAESS

Please use the replacement of parts on the manual to ensure the safety of instructors
product is for R/C model, so do not use for other purpose.
BNSERENT - FANARVENKE - BEATHERSRPOEH - LUER R
- BEDBRERBERARE  FPDBRERL » WPEREZE - ZHNEEF I

WERNNG) OBTAIN THE ASSISTANCE OF AN EXPERIE

Before tuming on your model and transmitter, check
on the same frequency. Frequency interference
crash. The guidance provided by an experienced
tuning, trimming, and actual first flight. (Recomme
flight simulator.)

ERTIERTR - BEFDZE
ﬂéaﬁmkjm¥§%§

gl
=
a1
%
ol
2
i

0

WARNING

—
=]

Operate this u ability. Do not fly under tired condition and improper operation
may cause ind
BIRECENA PEXRMELENRIFEEEFH  BRES - BENETAERIE B
9\ 53 Bl 18 0 T °

AN ALWAYS BE AWARE OF THE ROTATING BLADES st @bt

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to . 56?
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, j :

and loose clothing away from the blades. Always fly the model a safe distance from yourself -

and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

ATV KEEP AWAY FROM HEAT =gtz

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EDRNBTLEL PA MENEIE  BIBSHAIENE  ARERBERIE - OB L
RERNBAMER RS BRE =N -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi#

(/4

ALIGN

RADIO TRANSMITTER AND ELECTRONICEQUIPMENT REQUIRED FOR ASSEMBLY B8R EFEE

Transmitter

(7-channel or more,helicopter system)
P (TR T ER T ER R

Receiver(7channel or more)

W (TELE)

Standard Servo x 1 pc
TS « ]

ALIGN 50 Engine
ALTGN 505(28

Pitch Gauge x1pc
BEERRR ]

Engine Fuel x1pc
SIE ]

Fuel Pump x1pc
D088y

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
5] PiE s 2103 e
A [
A |
Hexagon Screw Driver Philips Screw Driver
Oil CA TEIESET +IBIIE T
k=i E2ERE 3mmd2 Smmi2mmd 1 5mm $3.0/¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REALFLIGHT E#R/TrEEBINOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttlie stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* FARTAIBTTIRBAIERNERZESETTRMA - LEFRITSSEMANZZ

* U7 A e E 1T 58 B AR B 1 WA S ME S S 2 1 EA0R JTAIAARE

* ERA R BPIESRESURRESR RAEEHEE - E2MEE (LD ESKHEEUE

*ERFUASTEFRHEBRINER  BREE THERRBE BHEEENEER - BRI BT E B HRER

AEENHEBESYETSAENRE  FEESEMANTZ T  FENLENZ!

t?%%%ﬁﬁ?ﬁﬁ%%ﬂ@ﬁ%éﬁ%’EH@EEEE!W@E@%%%@EEE% ; 5B HY) (5] A 22 1% B BN
o e fE -

* RTATEF BRI AR FHERIE - BEREEHEATEN BRSNS ST 3 e 36 52 EERY)
%Wﬂ%%ﬁﬁ%%%ﬁ@%ﬁﬁ@%%%ﬁ’E%Eﬂﬁ@ﬁﬁ%ﬁﬁﬂ?T 4 ENEZN -

*BEMBHERRESERRET - BREMEREBREITERN - RIS .$ -

*ERELREREEESEEFLE  MITDHEI IATIEIART  THa

) Eipent = el

p A

600NC

| s

600NB3 | 600NB4 600NH 600NG | 600NT1

-

%%’My

21In1Voltage

D810 Digital Servox 3| GP780 Head LockGyro Combo| Regulator Comb o| RCE:G600 Governor ( 600D Carbon Fiber Blade
600NT2 | 600NT3 600NZ |[GIEOERE 3 |FHEiZ8SE0L0| —5—8 88 | RIEGIIEEE 6000 i hie =
e
When you see the marks as below, please use glue or grease
to ensure flying safety.
EETUREESR  Fs LBS OH  DERFACTREE -
CA: Apply CA Glue to fix. Grease
RA48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Green Elue Selffurnished T43 g icth: 1
’ OlL: Add Grease. HEE BRI (SR THSLE!Egﬁ’ﬂlmmapprm e
R%g% g&?ﬁ gﬁ@m EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 {F R IR#RE a small amount on screws or metal parts and wipe surplus off.
OIL:7AwD0EEB When disassembling, recommend to heat the metal joint about 15
: . npn Seconds.(NOTE: Keep plastic parts away from heat.)
:::: :jtss?;n:hng ball links, make sure the "A" character Eﬂ%ﬁﬁﬂfggﬁ QEE%% E%ﬁiggﬁﬁ%%ﬁ;ﬂﬁﬁ[gggg
hEeE | 2
| SEEBREITHEIEE  ATHRI - AGERENTD . (iR DA A )




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REALFLIGHT E#R/TrEEBINOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttlie stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* FARTAIBTTIRBAIERNERZESETTRMA - LEFRITSSEMANZZ

* U7 A e E 1T 58 B AR B 1 WA S ME S S 2 1 EA0R JTAIAARE

* ERA R BPIESRESURRESR RAEEHEE - E2MEE (LD ESKHEEUE

*ERFUASTEFRHEBRINER  BREE THERRBE BHEEENEER - BRI BT E B HRER

AEENHEBESYETSAENRE  FEESEMANTZ T  FENLENZ!

t?%%%ﬁﬁ?ﬁﬁ%%ﬂ@ﬁ%éﬁ%’EH@EEEE!W@E@%%%@EEE% ; 5B HY) (5] A 22 1% B BN
o e fE -

* RTATEF BRI AR FHERIE - BEREEHEATEN BRSNS ST 3 e 36 52 EERY)
%Wﬂ%%ﬁﬁ%%%ﬁ@%ﬁﬁ@%%%ﬁ’E%Eﬂﬁ@ﬁﬁ%ﬁﬁﬂ?T 4 ENEZN -

*BEMBHERRESERRET - BREMEREBREITERN - RIS .$ -

*ERELREREEESEEFLE  MITDHEI IATIEIART  THa

) Eipent = el

p A

600NC

| s

600NB3 | 600NB4 600NH 600NG | 600NT1

-

%%’My

21In1Voltage

D810 Digital Servox 3| GP780 Head LockGyro Combo| Regulator Comb o| RCE:G600 Governor ( 600D Carbon Fiber Blade
600NT2 | 600NT3 600NZ |[GIEOERE 3 |FHEiZ8SE0L0| —5—8 88 | RIEGIIEEE 6000 i hie =
e
When you see the marks as below, please use glue or grease
to ensure flying safety.
EETUREESR  Fs LBS OH  DERFACTREE -
CA: Apply CA Glue to fix. Grease
RA48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Green Elue Selffurnished T43 g icth: 1
’ OlL: Add Grease. HEE BRI (SR THSLE!Egﬁ’ﬂlmmapprm e
R%g% g&?ﬁ gﬁ@m EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43 {F R IR#RE a small amount on screws or metal parts and wipe surplus off.
OIL:7AwD0EEB When disassembling, recommend to heat the metal joint about 15
: . npn Seconds.(NOTE: Keep plastic parts away from heat.)
:::: :jtss?;n:hng ball links, make sure the "A" character Eﬂ%ﬁﬁﬂfggﬁ QEE%% E%ﬁiggﬁﬁ%%ﬁ;ﬂﬁﬁ[gggg
hEeE | 2
| SEEBREITHEIEE  ATHRI - AGERENTD . (iR DA A )




' 600NH7A |

© (]

Linkage ball A(M3x4)
TETEA M2 (¢4 TSx8 BB3mm ) x 2

©  C[w

Linkage ball B(M3x3)
TR M3 3 (4 7538 77mm) % 2

©) (| m—

Socket button head screw
FEERTEEE NI 2 1 2

M Ilar screw_

MIEE REER E M 3k 6mm ) x 2

©)

R

Washer
Folgdxe 480 3mm) x4

) LTLIRE I QLI 0]
Linkage rod(B)
B ¢ 2x18mm x 2

(@lem)

Ball link
\ ERE x4

600NH7 |

|

B ¢ 3w g Bx3mml x 2

Bearing
Bl o3 Tx3mm) x 4

|

Bearing
Bl 4% g Tx2.5mm ) x

M4 Set screw
MALE S dxdimm )

©

Socket screw
\_ RPN 35

ghter press side

REHEABR

2

Looser press side

G0 AN

M4 Set screw

MALE EIRER
M4 xdmm

Socket screw.
W SR /
M3xsmm

Flybar control rod
T W AR RIEE AR

M3 collar screw

MR AR EAR
i 3x0 Gmm

: by Factory.
| g

- | Already assembled Bearing

B
4% ¢ Tx2.5mm

W
A

g3% ¢ Bx3mm

Socket button head screw

4 [WE M E RS
M3x12mm

o
g 3% o 4.8 20

Mounting
arm for nimk

B30T TSk ]

' 600NT3B

TR T B I

Flybar rod
EHTHLAT
o 3xdd 0mm

4 Metal flybar control arm
T BT

Metal flybar control arm

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRENCETEAAEREETIIERE

M3 collar screw

M3 R AR
M3 =D Ermm

Metal flybar seesaw holder
o T AR R

Mounting hole of SF mixing arm for
stable ight. (Recommend to use)

2 el B E S, 2R -

il

cage ball A(M3x4)
Y.3wd)
5 GBEmm

Metal SF Mixing arm
IESFE EE S

o
g3 ¢4 Bx0.3mm

1 ball B(V3x3)

e MIxd

&4 758 7T mm Eﬁ;"ng
WESher 3 @ 7 EIMm
Fo

g 3% ¢4 Bx0 3mm
Socket button head screw
EBEHRSEERE
M3xTZmm

M3 Set screw

MALEER
i 3=3mm

3K Flybar paddle
3K 8T 5

Socket screw

H BN ER
M 3xSmm

Flvbar control rod | Assemble linkage rod (B)
:p;';m g&%?ngjur E?EH[ . | before assembling flybar
0 4.3x74.2mm . | control set. X
: %i’é*—’&ﬂﬂ%ﬂ?ﬂ?&ﬁ@ﬁ
cAh T

Linkage rod(B) q 'y :
Approx.39.5mmu2| "My !0 fmm:
&2 (B)w1395mme v (1]




600NHSA |
@ (1w

Linkage ball B(M3x3)
IWEE M (04 750 TTmm) x 2

© |

Socket collar screw
FEMTHBEGHEM322mm) x1

M3 Nut
MalmEieRE x1

M

' 600NHS |

f H %\
Bearing
BRI 0 3x Tx3mm)xd
Bearing
B g 2ug 5x2.3mm ) x 4
Socket screw
FEEA T EE M 2x5mm) x 4
Socket button head screw
# EE AT EGE M3 2mm) x 2
Washer
FEoll p3xg48x03mm)x2
Collar
L HEVEE B E( g 3xad Bxl Smmix 2 )

&C%UT%H

- [Already assembled
- | Before flying, pleas
- | the screws are fi

|

Washer
ol
o 3% g 4.8 .3mm

¥EENSEGH
M3x12Zmm

Approx. 145mm

ametal part.
FERT3 (i

Apply alittle amount of T43 thread
, lock when fixin p
WHEWEE T

=g =i =)
--..IIlIIiil..i==!-j:f::;----£ﬁﬁﬂi@ﬁ%?ﬁiﬁiﬁgﬁ%ﬁg;::ﬁﬁ)

==

Linkage ball B(M3x3)
IREAR M3x3
p 4 75x8 77 mm

Metal washout base
B {17 88

Socket button head screw

g 1e i
() — a -
3 RN M3 Nut
A | W SR
Socket collar screw -y ; |{:|'|'
B 7T | (L)
M3x22mm X

Ciricaas el BeaG

IR (M3x3)
47527 Tmm

Metal washout control arm
i R R HIE S

Washer
o
3% g4 8x0.3mm

Socket butt
: 4 8 T 7T

M3x12Zmm

Socket screw

HIE M B
M2 xSmm

Radius arm
Radiusi# {7

RHR“~anshmt

EH
g1 0x201 mm

on head screw
B

D2 poxd. 3mm




lock when fixing a metal part.
BRENCETEAAEREETIIERE

600 N27 I ,lpplynliﬂle amount of T43 thread

O 1111111

Linkage rod(A) g%cpligfe_tgﬁﬁw
FEAR(A) ¢ 21 dmm x 2 Madomm

3 TN |
Linkage rod(C) '

EARC e 2xdBmm x 2

600NZ7A | H

OT 1

Ball link
EIFE 8

.

Ay \ (/===

.,

Linkage rod(A) ﬁ 2rmm

600NH2C | ‘&l

© [ [ —

Socket screw
FEEM T EEEM I 0mm) x 1

=

nkage rod(B)
prox. 39.5mmx 2
& 12 (B)#139.5mm x 2

I’I 0.5mm

Linkage rod(C)

Approx. 66mm x 2
1% (CymBmm x2 | | o

Approx. 145mm
¥ 145mm

Approx. 145mm
¥1145rm

3K Flybar paddle
ap T

3K Flybar paddie 3T W

ST TR

Make sure hoth sides are equal in length.

AR TEREmERENES -




Socket collar screw CAUTION
EENERERS & F =

fM3:20mm

600NB3 |

Already assembled by Factory.
i ™ Before flying, please check if
@ DHID Washer the screws are fixed with glue.
. TR [FEE SR 8 NHiTRI@E
Hex socket self tapping screw w11 5% ¢ 18%0.Bmm Eﬁﬁﬁ%i%EtﬁﬁiEﬁEﬂn?

[EMFEENEERTITmm) x5
N M3 Nut Main drive gear
M3 FIRIE %Eﬁ}ﬂ

Main gear case
E eEILE

e e e e —

One-way bearing

BRI EA T m 1 2x m18x161mn]x1
Hex socket self tapping screw
[T P E R R
= T3x7mm
Washer Autorotation tail drive gear Apply grease

B I B 00 01150 180 Bmm ) x 1 F,E%!DIE

© |[—wm

E A

Socket collar screw Mgy, y 5] @
HE M EEREERMI20mm) x 1 .
7 ggm\;{ay bearing One-way bearing shaft
.@ o 12% ¢ 181 Bmm ¥OERE
o a1 234 S5 mm
M3 Nut Already assembled by factory,
| MAERTReE 1 P please note to check again.
B  EBUETHRES -

little amount of T43 thread

n fixing a metal part.

gEx gl
BirEEAEETIGHE

| 600NB4A | _ ?@%ﬁéé;p""g

@ '] M4 Set screw
M LEE -7
M4 Set screw M dacdmm B o

MA L IR (M 44 mm 2

Clutch nut

f \ I Bearing B3 R
i 1 M
g5 g 1 3 xdmm

%

-

ch gear

%SGR
194 ¢ 7 x31.5mm

Clutch bell
SR
44% 047 x20mm

Bearing
B 4 S 1 3dmm )2

- Clutch/Start shaft
X L

/ ©7.5% 6 10x70.5mm

= rach=Tal
0.8x8 .75x1 38mm
dy embled by factory,
e note to check again.
CHHEE RS ITRME -

Socket screw
HERFES
600”34 N M 3x8mm
_ (@) I'u;IS Nut
- . g?nng ) ) . M R
05 g1 Jxdmm ' ) - ’ e
L~
Socket screw
B T E M 3xBmim ) x 2
M3 Nut Clutch bearing block
HIPREHE x 2 Clutch bearing block AR SERNETE
- - RS SRARTAE

Hex mounting bolt
TEIEtT
M3 Nut axd9mm

MaloRE BRE

Socket screw

HEEN TR
M 3x8mm




600NB1F

(® (Om

Linkage ball A(M3x4)
A M2 o4 TSxE BBmm) x 1

© [ oo

Socket screw
HEETEGEM 3 0mm) x4

M

© (Uw

Linkage ball B(M3x3)
TEEER (M3 ¢ 4. 7529, 77mm) x 1

© (|

Socket button head screw
HEEF T EEE 3 2mm ) w1

© |

Washer

T 3w 4820 3mm) x 2

m

M3 Specialty washer
VA EF (e 3x e8x2mm) x14

Ol o

Socket button head collar screw
L T T SR M 3xBmm) x 4

© [

Socket screw
HEAEGEMIEmm) x 10

600NB1G

Bearing
B e 10%a19%5mm)x 2
A

Bearing
B e 9xe17x5mm)xl

© | ——

Socket screw
FEEATEESMI O 4nm) x 2

O [

Collar
IS EE ¢ 3 ed 4x3mm) x 1

O M © [

M3 Set screw
M3 IR IM S Smm) x 2

©) [

Socket button head collar screw
MM TER T SERE M 3:Bmm) x &

Socket screw
EERSEEEMIZEmm) <8

600NB4B

(©) [

\,_:F HEAETEEEERMIxEmm) x 4

Socket button head collar screw

Canopy support

wEE T
30X B .5x7.3mm

1.6mm

Socket screw

=i =t e
M 314 mm

M3 Specialty
washer

MR
g 3% ¢ Bx2mm

collar screw

r*EHEN O EHERS
p M 3xBmm

Socket screw

B T TR

I 3xBmm

Socket scrow

HENERS
M 3x10mm

Main frames (R/L)
THEEARE P

Canopy spacer / %"

pESEEEE ’

4 B e 11x22mm LA m«
-

r"-’-"
-
.--’-"'
_-'-'-"'

M3 Specialty washer
MikRFRE T
g 3% ¢ Bx2mm

Socket screw
HEMNERR
M3 x8mm

lock when fixin

BREANTEEET

#

a metal part.

Apply alittle amount of T43 thread

REETII SR

Frame mounting bol

BEET L‘"‘-&

C BEETER
14x12.5xBmm

M3 Specialty washer
MDD
3% ¢ Bx2mm

washer
RLctd =i
A% e B8x2mm
J Lower bearing block
Engine mount (R) ¢ (Mark B)
SIEEEE () i £ ~ E§H FEEEE (#R5c8)
39 31 GxB.5mm Bearing )
L1 .
i B ] Txdmom "x‘ ey
P
Socket button headscrewfr o
e T
mim -
Washer |/r
1) HE
¢3x ¢4 8x0.3mm |
Bearing Linkage ball A(M3x4)

J/ Frame mounting block

e = ain shaft

BLi T
ad collar screw

A EEST]

Metal bearing block
TEEWETE

Metal canopy mounting bolt
TESEIETHE

W
A

M3 Set screw
M3 L
31 Smm
Soclket screw

EEASEES
i 3x8mm

M3 Specialty

L1
3 g Ex2.5mm,

BRI (M3 )
4.7 ax8.68mm

Tail control arm

EHIE
Linkage ball B(M3x3)
i< Ik%r&] Collar
o4 758 T7mm EREEEE

¢3x 4. 4x3Imm

Fo
3% g 4.8 %0 3mm

Frame mounting block

BEEER
14x12 . 5xBmm

10



Main frame assembly point: ____—— Main shaft
First do not fully tighten the screws of main frames + &

and put three bearings through the main shaft to

check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @—_/_/’ Fi3 TRm AR T

]

]

(glass surface); please keep the smooth movements 1
on main shaft and level bottom bracket, then slowly CET

tighten the screws. This assembly can help for the
power and flight performance. [ —

- e
s o
S i

i - RS

0T Tk
el i)

%gﬁ Mainframe
a Glass surface + Bl

|

lock when fixing a metal part.

BHENE BT ACAEETIBHE

600NB1F | 600NG1 | ,ApplyalittleamnuntnfTchrea:l

-
| m Glow plug plate .
@ D:- @ @ .] o gﬁg}y ;gﬂgﬁ Engine mount(R)
Socket screw Socket screw M3 Set screw 23.73x0.8mm S| & =S
EEM T EEESMI 1 0mm) x 2 [ TS T E S 31 2mim ) x4 M3 E IR 3 et mm D
M3 Specialty washer
O O WBSHED
3% ¢ Bx2mm
e
M3 Washer M3 Washer
YA (e 3x e8ximm)x 2 MAFFE O e 3x ¢ 8x1Imm)x 4
. . .
Fuel line gromme
HEREE
5 2x g 7xe 11xd Bmm
Fuel line grommet
HEEEE
nkguard &5 2% ¢ 7xe 11 xd Bmm

Fuel tank
i b

CF Bottom bracket
i §E (AR

2mm

Fuel tank nipple
j HEEEE
p2.9xgd . 5x70mm

[ 600NB2 | M3 Set screw— |

M3 Set screw
M3 CE AR
M 3xdmm

: r
_
|

T M3 Washer:

M3 LR K |
M 3 m Socket screw g3 aBximm |
A Y
T Y M 2Zmm - :
~ ‘{1_.. N, &
~. - Socket screw
. . —_—
. - EERTUEEH \k ‘
H"xu "“‘~~,qr-.:13x10mm ‘ -

H'.

M3 Washer
- Socket screw  MiFO
‘{ﬂ T TR GAxeaximm
' M 3x12mm
Skidpipe Landing skid
@ 9x310mm s

200%60.25mm

Skid pipe end cap
HREEFEREE

11




600NB4A |
© [ T—

Socket screw
B TR R M 3k 2mm ) x 2

o

Socket head spring screw
HEE S EEEESMAEnmm) x 2

© (o

Socket button head screw
HEEETEEEMISEmm) x 2

© (m

Socket button head screw
HETEER T S EMASmm ) x 2

600NB4B

(0) |

R

M3 Washer
AL (a3 aBximm) x4

%

M3 Specialty washer
MAREER S O 3% ¢ 8x2mm ) x 4

© [ [—

Socket screw
R T AN 3 4mm ) x 4

nustriiig

Socket button head

self tapping screw
HEEETEENEEETIA0mm) « 4

= & screw

M3 2mm

- 508 =) i i
: :;935% ?1“311 mm ___ ggll'!ﬁgiﬂwgﬁnglne}
) P g%‘gﬁ;gg‘v o Hq;.JEI S 1l mm
5 g&gégg?g]cwer (Ri_,f' . M3 2mm ‘) - |Mount the engine
' 7 L& Socket button head screw _. L E:s';'_l":r'-'"t on the
M T E R : =-
» §ocket button head screw Maxsmm |SEREEBREaE -
M3xSmm :
) - Option equipment:
- 50Engine

Engine}fk )
SIEEE . ;

: Washer(supplied with 50 engine)

M3 Specialty washer

WIEED

3 g BxZmm Socket button head self tapping screw
Receiver mount ?—;iﬁﬁ k%é&l‘ﬁ
F 38 B M3 Specialty washer

MismEo
G3E G Ex2mm

Socket button head self
tapping screw

FHEENEELRR
T3x1 0mm

M3 Specialty washer .-15

WS HRFE D \
f3x ¢ Bx2Zmm

tapping screw
FHEEBEM T EE IR
T3x10mm

"y

M3 Specialty
(7 |
. washer
i MI¥EED
' &3 @ B2 mm 7 .
amebrace
RNk gy
Socket screw )
EENT ERS
i 600NB1E |
y -
" Socket screw =
EEN TR |
L, I 3x8mm Yt
M3 Washe M3 Specialty washer
HE?.%L_LS 1 MAEEE T O ¢3x o Bx2mm)xd
3% eBxlmm @I
Socket button head self
tapping screw
HEERTEE MEETIA 0mm)xd
b
Clutch
P B3R
Clutch 38 0 42x12mm
BE S P
p3oxgd42x12mm
i . . o Engine fan
MB Nut(suppliedwith 50 engine) L SR E =

S05| SEEH FIMO%R ¥E

Engine fan cover (L) ~ IJV_I T1

SIERER T J

H B R
M 31 2mm

Washer(supplied

| SEBIE05 %

engine are at an angle of 90 (Vertical).
SIEE /R EEHEETRMBHEENESIEEE -

After install the engine intothe model, please loosen
thefixing screw and adjust the carburetor and the

Option equipment:

Socket screw Enginefan mount -

S50Engine Apply alittle amount of T43 thread
=t FeT : ,Iukwhen fixing a metal part.
BRENEEBTAEAERTIIBHE

12




Recommend sanding the marked position as below Fan cover fixing Tip
illustration with awaterproof abrasive paper(#800-1000) | | B E£E EZ=E
to avoidthe wires of electric partsto be cut.

D o i mE @ AfB00-1000KxwaETE - IWILBF Before fixing the engine fan cover, please use a starter to rotate

the fan and move the fan cover. This is to make sure no any

';E%tﬁirprﬂﬂf abrasive paper interference, and then secure the fan cover with a fixing screw.
HEEESIZHBEA Sy » FLERBIEEYEE  TERDEREE » [€F

THEERIREEEETEREEREEEERM -

Switch Mount
BE BETE

Socket button head self Mixture Servo Mount \
tapping screw i E IR SR 3 A

FHEENNEELER \ '

T3x12Zmm '-. '

Apply alittle amount of T4 3 thread
, lock when fixing a metal part.
BRENEEBTAEAERTIIBHE

13



600NB1H |

@ m O | © | O | © (m o [w= G

Linkage ball A(M3x4) Washer Washer Washer Socket button head screw Socket screw Elevator ball link
TEEA M ¢4 ToxB.EBmm) x 8 T eSx eTx0E8mm)x2 T e3xe 55D 3Imm)x2 FO(eSxeTx02mm)x 2 HEERTSMEBMIEmm) x 2 MR TR 2 5 Bmm) 1 HEEENE ]

L

Elevator ball link

6 0 0 N B 1 G l ERE I ti;:::::tfl;;m:u:‘::r 4:“t.hrea:|

P
- . BHENGERTEERERTISNE
|:| @ |[| Elevator lever ﬂiggﬁscre\v '
FriEE B2 HE M 4x4m m 5
7 .. "::\ ; \\

Elevator arm
FH b R

AT

logo on the front
Sis 01

Bearing Bearing
A ¢ ox g 9x3mm) x4 BHE 3 p7x3mmlx2

M 2.5 mm

B )

~— Linkage ball A(M3x4) : Metal aileron lever

Socket screw ﬁtmmﬁn . ;Emg?”"g FEA GO EE

FEEE T EEEM 3Emm) x 2 ¢ 4. T5xB EBmm | 4}3); s7x3mm Socket screw
= ' = R
- ' 36
@ Hml] | Socket button head screw mm

M4 Set screw ' 3} A TSR

| MALE M 4xdmm) x 1 M 3xEmm ggsher

q:-3:=_<¢-5.5x0.3mm

Bearing
L1
S 03
Washer spare for _“" X dHImm
&ag adjustment. ' . lnkawggiball A(M3x4)
‘L{ ¥4
iﬂE m# ﬂ . TaxB.68mm
Washer y
i)
eox erx0.2mm

;o
& oxg 7x0.Smm

Aileron lever
TaRHES

Socket screw ;Jaasher

HER SR -
M 3xEmm 3% 5.5x0.3mm
Control shaft

il E)T
it 3% Hamm

Option equipment:
Fuel filter
EREE. NS RN

FUEL TUBE CLIP ILLUSTRATION €% K EB5iE

Engine start: Unlockto refuel. : . ;
S| EEE) BB e glqgg%'li :Stggﬂ.ié%%ﬂﬁo stoprefueling.

Fuel tubeclip A
HE A

Option equipment:
3-Way fuel filter
SER:IEAER R

Fuel tube

i

Fuel tube
ish=3
Fueltubeclip B

HER A

14




600NZ6 | i s
(o

BRANEEBTARFAIETIIBHE
Linkage ball A(M2x3.5)

FREEA (M2x 2.5 (o d4.75x8.18mm) x 6

© (eoszrmmomrey
Socket button head self
tapping screw
FEHEEOEENEHTIN4mm) x12

© i

M2 Nut

M2TIE xB
e A

| 600NZ7A | ' DS610 Digital Servo:

. 1.Stall torquey/si i 77 9. 6kg. cm(4. 8V)
; 12.0kg.cm(6.0V)

-\-__-_ E
@ j . 2.Motion speed/irz=E: 0.10sec/60 (4.8V)
0.08sec/60 (6.0V)
Eall link - 3.Dimension/R7:40.3 x20.1 x36mm
i {7 x 2 . 4. Weight/m#:52.2g
l 600N27 ] Plastic servo nut DS610 Servo
{EIE 53 90 B amiE {26 38 Linkage ball A(M2x3.5)
UL i pa L BREEA (M2x3.5)
O Servo horn o & 7 o4.75x8.18mm
Linkage rod(C) GIEEY T P R
) ¢ 2xdBrmim =1 : >
\
P
Socket button head self tapping screw EH .
EHENTEERER - astic servo nut
T3xldmm i 2% Bl aRE

on head self tapping screw
FOEER W

3K CF servo

plate
SKTEEE R RS

3K CF servo plate
KT A E R 3R S

Linkage ball A(M2x3.5)
RN (M2x3.5)
4. 75x8 18mm

Linkage rod(C)
Approx. 64mm x 1
EIR (C)amBdmm x 1

48mm
| - | [ 1] |

15




600NZ7 | """""""" o

_eoon -

Linkage rod(G@)
FRI(G) o 26 Tmm x 4

Linkage rod(E)
ERIE) o 253 2mm x 2

TR

N —

| 600NZ7A |

&)
@ ] !iﬂ.l —— I:':E?‘-“t._#

—
[
m

0]

— K lel
Ball link eep paralle
EREE « 12 S G ]

Linkage rod(E)

Approx 50mmx 2

| 600NZ6 | b
|< 32mm .'|

| 2 S~
ageballngﬂ[ﬂzj) L PEELLEN | 600NT3B ‘

BEEEA (M2 % 51 (o d.75x8.18mm) x 3

@ [II Tail rudder controlrod A

Socket button head self Approx. 216mmx 1

tapping screw Rl h216 1
FHERNEENTRRTI 4mm)x 8 ERERER e
M2 Nut I

MEMRAE « 3

. p. <

X4

Keep parallel

DSE10 Servo EHET

L5610 K3

Linkage ball A(M2x
WmEAM2x2.5)

Fuel tube ca
4. 7ax8.18mm P

HEREE

Nut 3 I 28 e =
W2 AE

T

Linkage ball A(M2x3.5)
EAMZx3 . 5)
4. 75x8.18mm

Tail Servo

FE fE 1ol MK 88
Mut

(T /e

B EANE R AR IR BHE

16




i Tailb R
BOONT1 | Bearing @aéag%TﬁTm"" )

. B

: hﬂmlb A Front drive gear assembly °***7**""
FE 9 )5 W i

Socket button head sel

tapping screw Front umbrella gear

AR TR AREN T2xEmm) x 2 AR RS

21 2x33.6mm

Bearing
B
e12xg18x4mm

Bearing Socket button head self
B pdx o S9xdmm) x 2 tapping screw
HEFENEERNR

i
T2x8mm -

Tail boom mount(L) Hexagonal bolt

£ =& FEE 7T e
- Bearing
Bearing B
B 012x 0 18x4mm) x 2 p i 4x g Dxdmm

Umbrella gear case(R)

g A EEE
e 13 09x e19x52.5mm

CAUTION
x =
Already assembled by Factory.

Before flying, please check if
the screws are fixed with glue.

R T R Ao B ARHE

Umbrella gear case(L)

IR T B
19 2xe19x52.5mm

e amount of T43 thread
en fixing a metal part.
W U B (T E AT (W E

600NT2A

(© (m © [

Socket button head screw  Socket screw
HERE T A M3 xEmm ) x 6 [E B T R (VB Ormm) x 2

© [ |

Socket button head screw
FrHEBEBARSERR

= ey asher M3xEmm
| BRI S M 2x5m m) x 2 WASHED 5 x2mm) x 2 | Socket <crow
BEERERR
ru12xmm
Metal plate (R) s
i B 38 5 F"-'iﬁ
39 5x25xamm < }_I

Control arm mounting bolt
B E 2 S E E E

15x7x11 . Bmm

Socket screw

EEEERE.,
M 3x10mm

Tail rotor shaft assembly
£ {EE 888

Aluminum bolt

M3 Specialty washer & B S
MRS BT T '
3% pBx2mm Socket button head screw ¢ 4 98x24mm

HEEBEETERES
M 3xEmm

Metal plate (L)
i B BE S T R AR

3K CF Vertical stabilizer
0. 5x25x8 3mm

SH T e W

600NT2L

17




' 600NT2K |

' 600NT2C |

' 600NT2] |

Tail rotor
[ TE R 1S

EEEN (T2 . 623.9)
4.7 5x8.18mm

AT

Linkage ball A(T2.6x3.5)

Bearing
L1

|3
il T B E

s

Washer
e

g Bx ¢ T0x3mm

EEE

Linkage ball A(T2.6x3.5)
IFEEATZ Bx3.5)

o o e
FE 31

Bearing holder
FEWL PR R

' ™ e ) . Ty

© [ [ © (1

Socket screw Linkage ball A(T2.6x3.5) Collar screw

BT (T M 3B mm ) x 2 WA A2 30 4 758 18mm) = 1 BREMAM2xBmm ) x 4
@ g Collar A
Socket collar screw FE I EEIEA (¢ 2x ¢ 3xdmm ) x 2
P T T R E M 31 Smom ) x 1 @ D e

A iFal ‘
@ ] Collar B
TR ED (o 2x p3x3mm ) x 2
Washer Ow
. Tl e3xgdB8:x03mm)x2 ‘:
bt S Linkage ball A(T2.6x3.5) =
e . WA T2 63 .20 4. 738 18mm ) = 1 @ Out

Bearing
B @3 g Bx2.5mm) x 2 O

Bearing @I' | Bearing

BREE ¢ Sx ¢ 10xdmm) x 2 ot 5 06% 010X3mm) x 2
Cdllar ]

| ESRZAEEE(03x 049Smm) x1 (:) | T
Washer Slide shaft
Fo( eI eBDBmm) =2 E.i:E:-EExl ]
@ lml] Collar
M4 Set screw
| YALE M A dmm ) x 1 ) B HERE A x| J
CAUTION
g_‘i"_\‘ o= Codllar screw
L5 FHE T

Aim tail rotor hub at the concave of tail rotor shaft and fix it, M2xEmm

please apply a little glue on the set screw.

FEDERS | B FERR E RS A BRRY (VIZ S I+ EEMEEE 1 CEERR T - T type arm

2 W AT RS

i

Collar B

EiE T ER =B
2% ¢ 3x3mm

@4 75xE 18mm

B
43X ¢ Ex2.5mm

Collar
FEIFMEHEEE

a4 SxEmm

4»35( ¢ 4. 8x0 3mm

Socket collar s
HE M ERE R

M3x15mm

OEEEEIES

When tightening a linkage ball to a plastic part, please nateto use a little

CA glue and tighten it firmly, but not over tightened, or they will strip.
ENEESE )\ BB R E - EREOBCARBITER R DERET - fIiE%aEN

crew

After complete thetail rotor assembly, please check if it rotates smoothly.
(If not, please properly adjust the part gap.)
EREEETHERREEERRTEBNBIRAETIREEERESHER

Apply alittle amount of T43 thread

lock when fixing a metal part.
FRENCERETAEREETIBRE

2

Socket screw
HEASAERE
M3xamm

Washer
o
e3x eBx0.6mm

Thrust bearing
It i1
¢ 9% ¢ 10x4mm

BApply gremss onthrust beaaring.
MR e FRES

(ij EUMZI
Smaller ID largeriD
N S

M atal tal rotor halder

Thru=t beari
IR i I S

et al tail rotor holder
E=tingy e

\@/ M4 Set screw
MALE R

i dzdmm

Metal tail rotor holder
i R I e

Control link
EEHERE

Collar A

FEiEF R EA
g 2% g3 xdmm

* Collar screw

BHEW
M2x8mm

18




Already assembled by factory,

Hessanctess v sz ' 600NT2A | | 600NT2K |

Eff k=R - FEBUETHEES - -
© [wm| | © [ mm )

I'-.r'tI!S l:lutm Socket screw Socket collar screw M3 Nut
M3 ESERIE BT 7T AR (M 3xBm m) x 1 EIEE P =% i (MEx1 Bmm) x 2 VIMHREIRIE X 2
L

it o
......

. ingi i Socket collar screw
< Torque tube ':'Jh?n assernt_:lllng |Rto th: tail boon'l,kpln_aase h taieaie
R ) G Socket screw pply some oil on the surface, to make it smoot et aled
mEs o Eanemy | during the assembling and keep it vertical with -
M 3x22mm thetorque tube for smooth rotation. AN
: - T T
Socket screw .~ 3K CF Tail blade
M3x12mm ~ IR e

.~ Tail control guide

- ER R EE R M3 Specialty washer

- CRLET 1) 3K CF Horizontal stabilzer

_ 3% eBx2mm W T
E \ Socket screw
BT 7 B M3 Mut
M 3xBmm M3 R IRE
all link .
.--"'.-’ ’
Tail boom brace ~
=g S "
T,
Tail boom : : =) .

EE Bafore
Nﬁ'" " Metal stabilzer with a scotch tape (Thickness 0.03~0.05mm)

mount {Lower)
TR A MRS EEE (T

T

Tail boom brace end
R R (L&)

Tall boom brace <~
EEEE A

Socket scre .
I T T O Tail boom brace end -
M3x8mm s mREEE

ﬂ, g ggg_cia"!' washer Tail rudder co

3o B2mm R HEE TR
&1 97 xBSTmm

Tip to fixt 2t Ve 8

Pleaseapply <
causethebeari
attached PVC pa
horizont

T CEEBELE  BRCUSEHBRBNEEFMENGER X GAEERK  ESRWRBEEAFRLENEA
EE g EEIENEER T ER -

glue to fix bearing on thetorque tube, avoid CA glue fromthe dust or may
When assemblingintothe tail boom, please apply some oil and use the
tbeto pressthe bearing holder of thetorquetube intothe tail boom

Qil Neutral point g‘;ﬂg&hﬁegg“c packing tube
mE of torque tube g
\::> 2 {3 ) B | i R <:| Torquetube
CA i
= I W | \ i SIS LSO
600NT1A| ¢~ | = A e s ——————
Tube front Bearing TuPe end
@ U i i FE it
w8 o T4xdmm —

. e orque tube bearing holder
Bearing Trim5~7em  ooiGrsam

Socket screw B BB - T
EEMTEEHMIO2nm) x 4 e 1dxa20.Tx13mm

s
© (i %
M3 Nut =

| IS REERNE x4 )

600NT2LA |

© [—wm

Socket collar screw
B T SR AR (M 32 2mm ) x 2

© [ [

Socket screw
EEATEEEMIEBmm) x 2

M3 Specialty washer lock when fixing a metal part.

H:| ,lpplyn little amount of T43 thread

19




l 600NB1D J nghﬂnwmmttlespee"seﬂmg e

PR EEREREE
I:':..-Il Servo horn High throttle speed
: AMEE

Socket screw : {EINEE 38 1l
B EERS TR E AR 31 2mm ) x 2 :

Linkage rod(C)
600”31 E Approx. 64mm| 48mm 39mm
& {57 (C )6 4mm
Socket button head self Carburetor lever
YEHERSCEEMNEETIEmm)x2 :
Gyro Mount
PR IR R EE
M3 Specialty washer
MARETRE Ol ¢3x ¢ Bx2Zmm) x 2 Please assemble the Glinkage rods inside
4, the servo hornsto avoid any interference
/| caused by the canopy.
CEREEEQEERARAESETE A IS MBS
Socket button head self tapping screw
FHAEMNTEER R
T3xBmm
So pPINg screw

M3 Specialty washer

LKL S35 3 3
3 g Bx2mm

Socket button head self tapping screw

FHEBEMEEN TS
T3x12mm

600NT1A |
(g

Socket button head self

tapping screw
HHERSEENEHTIZnm) x 12

M3 Specialty washer Socket button head screw
M EE (a3 ¢Bx2mm) x 12 = EEEF R R 3xsmm) x 1

Frame mounting bolt
B S it

o Socket screw ql'sgg;%gcialty washer
i : BT D T 3 =)
M3 Spa::laltywasher MM 3x1 Em"m f3x pBx2mm

Apply alittle amount of T43 thread
lock when fixing a metal part.
BHENEEETAER IR BRE

&CEUT’IE?N

< P P TR W

M3xSmm
When tightening a screw to a plastic part, please tighten it firmly, but not - S
over tightened, or they will strip. ;aégooi;n?;mng screw
A RRBHEELEE - BERDRET - MmBEMHD0EEENES - = E

20



600NB3 |

-~

© |

Socket collar screw

BEATEEERRM20mm) x 1

M3 Nut
WISERIRIS X |

When tightening the main blade fixing screw, please tighten it firmly,
but not over tighten, or it may cause the damage of main blade holder

andresult in danger.
RRETHHEMEIIEEERERNT BRTURENZMHANESRE  RITEARE -

' 600NHS |

-

"

©

M4 Set screw
M LR R (M ed i) % 2

600NZ7 |

O

Linkage rod(D)
AT 0 HI39.5mm k2

600NZ7A |

%

I Socket collar screw
BEMNEEHERE
M dx27mm

"‘"-n

_—

N

600D Carbon fiber blade
B0 00T i = e

6T

Ball link

kii’f?ﬁr.ﬂ

Main drive gear set

FEE e

Socket collar screw

HEMSEEERH
M 3x20mm

Linkage rod(D)
Approx. 60.5mmx 2
$#12(D) #160.5mm % 2

Lock collar
TEHETFEM
P10 g 15x7mm

Apply alittle amount of T43 thread
lock when fixing a metal part.
BRENETETAEREETIIBEE




Option equipment:

50 Muffler
ESWE SIRERNEE

Gyro installation 1

FEERETE |

o —— A
X ::1_____.. :

Gyro installation 2

PRI e 2

Receiver
Eie
Battery of receiver
Gyro installatic
i R T 1

1 1 38

Receiver mount

= 38 e
Gyro controller

) O 3 4 33

Hook and Loop Tape
Hook and Loop Tape

PR i

Gyro Mount

P20 & & F
Receiver
=

= S e i

et

OEES
Receiver mount

RCE-G600 Governor
=N AR

RCE-GED

i
-
m
i
o0
pra
o
S
=
=
0N
<
TI
P
L
—
o
>
o}
L
(o

Hook and Loop Tape(haoke

Hook and Loop Tape(fuzzy)
B i 5G (EH)

PR 055 (A

22




7.SERVO AND LINKAGE ROD SETTING ILLUSTRATION RiRs52REERE AL IGIN I//

/M -
— S
=
-
S — 1 g = —_—
1]
Tail rudder control rod A Linkage rod(G)
Approx. 216mmx 1 Ap 80 4
PPTC i prox 80mm x
ERESEHESL 216mm x 1 BTG )H180mm x4
g 197mm ; &1mm %
‘ 187mm h‘ s1mm h-
O (o
a
w
O 3
S )
o1}
i )
- A o= A = HH = 2%
B
Canopy
WE =
.
Canopy nut
HEREEE
Canopy clip
#EAE
= N, .
v 1 17
~KON—
AT Ij
TN |
Socket button head self L ——
tapping screw
¥HEEATEE R
T3=8mm
~—
Wedge under Landing skid Completely. / Landing skid nut
BT AT B - % . . CEE L
J I}




)

Gyro installation 2

IR NS 2

installation 1

=

Sarvo

{2285 28 4.

Receiver
i

- —
—-——

= A Y

A EE

Rudder contreol red B

Approx. 676mmx 1
B AR 1T A EEE 678mm X 1

e

B57mm

Option equipment: E47mm
| S0 Muffler

7 W00 - S0 A DDiE &

Battery of receiver
B e

24

HITEC - FUTABA 7CH receiver wirin
HITEC.FUTABA 7CHEW B EE

Ailleron -
1 /5 u_m,%.
CH1

Elevator e
BT/ FHAR %
cHo l_H.. : oyl

JR 7CH receiver wiring

ﬁ Battery of receiver
JR TCHEBENESE R EE ;

4.8~ 5.8V
| B 4.8-5.80
Throttle T
mm__l_ﬂ,__m_ um,»aﬁh — Battery

=i

e CHA

Aileron - —
=53 uﬁ%. _ e — CH3

CHS
Throttle T i Elevator 3 AT — AUX 1
il ek g/ Friaa o Ku0s): S m— AUX 2
CH3 H> 7 channel
receiver
Ruddaer | & gth) * o) | Gyro | S ENFIEL
mek OLkeOak ke ISt LR
CH4 ({CH5) (CHT)
Gain channal wire Gain channal wir
BERERRE T, BERERRE

Pitch ek
i oLk

My
z
O
=
<
o
=
0
>
-l
—
=
Z
m
=
&
>
g
L
O
o
=
3]
1L
-l
o
(¢)]

7-Channel Receiver is adequate for the requirements of the T-REX heli.

You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Alleron, and especially Pitch(CHE) and Gyro(CHS) controls.

CENEREWE CEFES [-REGEFR EFHIVEETK » 1 TlPT - BEfe - i -
Bl MEEFENTEN - MMOJLIEE BiERIE R A R0 PEiRE CHL) MERER (0H0) -

7-Channd Recealver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

CENMEREWE CEFAIE S -REGERFE SR A8 EF ok » [T TilPT - DEfe - FriEhe -
BIMEEFENTN - Mo LIS ERERE R ST REIPeR & (AUX 2) SR ER (AUX 10 -




10.SERVO SETTING AND ADJUSTMENT @iz eagiz AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IR E RE e BE 38 il e - 8 CBECEIRENT I TERIE -

JR Transmitter/Servo
JREIT 2T MG AE2E Bl (R

Alleron:CH2 |’ Piteh-CHE | ?. Positions of CH2 - CHE are Easchangeahle, After assembling
SIBE-CHP | iBEEHE _C{ — as photo (Note:Set the transmitter under CCPM 120 degrees
"""""" TROTHI ="} mode), pull throttle stick (pitch) upward. If one swashplate

servo (or two servos) moves downward, adjust reverse switch

(REV) on the transmitter to make it moves upward. If three servo
Elevator:CH3 move downward, adjust the travel value (+-) of SWASH CHS on
’ the transmitter to make them move upward. When the actions
IR ¥, . ] e R | [ ) e of Aileron and Elevator are opposite, adjust travel values of
Pitch:CH6 |, Aileron:CH2 . S{iafy] p it T SWASH CH2 and CH3.

i -6 |GG = (42 ~ CHGa B BRSNS GEE B AR TN 120%
AR g %ﬁm e oE ETR R bl
= (Il EATEnSNR @R R EOlsG L CIBE

ElliGg) ' [

#hF » oo E%%{%ﬂ%% CHiTiEE IESEi

EEIEIH#% iz - BlEEHEE] e bs » [EHREE SWASH (H2 - (43

TEEIERE -

FUTABAHITEC Transmitter/Servo

FUTABA/HITECE 1225 1 (RIIR 25 RRI%

____________ @ Positions of CH1 - CHE are angeable, After assembling
Aileron:CH1|: Fitd'!:ﬂ-lﬁ : . sl'#!‘h{;(‘@)!’r‘ . as photo (Note:Set the under CCPM 120 degrees
BUB:CHL | EREB:CHE £ 3 |I}=5_F- | # mode), pull throttle stick pward. If one swashplate

sarvo (o two servos) move d, adjust reverse switch
ElevatorCH2 (REV) o itter to m 25 upward. If three servo
move e tra +-} of SWASH CHE on

1L d. When the actions
travel values of

Pitch:CH6 | ' Aileron:CH1: %) N ' 3

Wib (16 | @G T - B iERE EHPER BRE TERRCCAN 120
3 ) 8 (0 1ich) i I £ 1 REIREEE0E
~ ' e

i L TER T 0

f§F BB [Elkoe®E SWASH (H] - CH2

v W
11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING feRERERPUERERE AL IGIN I//

Recommend to choose Head L¢ 2 for Gyro and t evolution mixing(RVIVIX) mode on the transmitter, then set the
gain switch on the transmitter a o to Hez K.mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC vork on re ote: When turn on BEC power, please do not touch tail rudder stick
and the helicopt 3 SE ail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correct e travel of tail rotor shaft for standard neutral setting.

(04 053% 15 32 iR = - RN IEE L TERAREELER  TRENR L ONERERREE SRR - 6
SRR i RO B B e Ty
5 30 00 65 58 PR P B . 28 40 55, 00 e 34 12 o 78 I (R 1 e W1 12 40 CPIED (8 » 20 7018 48 e D 11 Bo 3 -

L
| TAIL NEUTRAL SE WL = | | HEAD LOCK DIRECTION SETTING OF GYRO [P /50 i |

After setting Hez

ode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail

pitch assembly i5as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
[FREEEEREQHEHEE PIIchERIELEEELE - 52 PilchiZREFED the gyro to"REVERSE".

FFRERERERISROREREL - [EEERESOERR  ETERIRGEED  SaREEIERE

L RAEHFDHEEEE - BERD BREEL -

Tail servo horn

Midcdle tail i

itch assembly.
PitchiEHEEE

Tail moving direction

EREELE

Trim direction for

tail servo horn.
EOEEIEESE

= =
=i

Tail case set
EEsEHE

25



12.PITCH AND THROTTLE SETTING ZieRz5E=HPIRE AULIGN I//

GENERAL FLIGHT —#&R{TiE 1,
GENERAL FLIGHT
—RE R TIETL
L= —
Throttle Pitch
lis] e i
5| e HO
4 E0%
JoJ=
. — S 1 TTa e B0%Howering -
Stick position at high/Throttle100%/Pitch+10 3 AL =RE +9
AR EE BP9 006/ Pitch+10°
2 40%
0% L e
" i 0--2

Stick position at Hovering/Throttle 60% Pitch+5°
IR 2R GBPI60%/ P itch+h”

A
Stick position at low/Throttle 0%/ Pitch0~ -2°
AR BPY0%/ Piteh (-2

3D FLIGHT 3D4EE RITIED, | IDLE 1:SPORT FLIGHT |

Throttle Pitch
HFS Bib
] 100% +10~+17
4 75%
3 B0% +3
2 (v
i Tk J
100% |-====mmmmmmmmm e .
16 A i
T0% i i
69% - ! -
60% [T L
| i | i
1 2 3 4 0]
Throttle Curve(Simple Astobatic Flight)
: ZEh i TR T HFSER R
y, | O m | IDLE 2:3D FLIGHT |
Stick position at middle/Throttle 85%/Pitch 07 Throtiie Bitch
EAROE BPI60R-65%/ Piteh OF i) e ¥ib
5 1%:&1%@ +10~+1Z
60%~65% Midde
3 -poh 0
1 T 10~ 42
100%
605~ 60%

1.Fitch range: Approx.t14 degrees.

CAUTION 2.1f the pitch is set too high, it may cause motor overload.

A\SATION| | mors piton BTIRIHL

2 BN IR TE - IR B SIFEE - |
i 2 3 4

Throttle Curee(30 Flight)
FERITRIUBPISE

i
I
I
1
I
|




13.GOVERNOR INSTRUCTION MANUAL =&#ziERRE

FeaturesIJgE:G A

1.Compact design, easy use, simple setting with great speed control performance.
2.Speed resolution: 0. 1RPM
3.Speed stability accuracy: within 1% (Steady State) ‘ Sensor

111rntt|e servo
i e 1|

4.Not apply to S9251 - S9256 and other 760 ;s servos. i ) 32 111rnFttIe g:;

1. %%EEEF%%H A RBEHDEE  ARBBRUVERRER - Indicating light —e— cHa

= ’ Redt Governor OFF
3 R I%J’E LA (steady state) - : CHS
1 R S2bbs 60k S i - i Aw TRUX
BEE Throttle travel setting Receiver

Specifications E REE/B &+ HPHTIREER Eﬁ;&\pﬁ%ﬁ;re}
1.0perating voltage:DC4.5V-6V 1. T{EZ=®:DC 4.5Y-6V - g
2.Consumption current:<20mA@4.8V D EEEET: <20MARA. BY -
3.Direct detection of engine rotation speed 3 EEfﬁiﬁﬂ 5| S -
4.Speed control range: 10500~21000RPM p E*ﬁ_ﬁ- 10500172100%%1 )
5.Servo RWM output pulse width: 1~2ms, AR : ) R ) _ )

not apply to $9251,59256,0ther 7604 s servos. g??ﬁ%ﬁgﬁﬁﬁi?ggf L_ ABR $9251~ 592565760 sfalf 28

6.0perating temperature range:-20°C~85°C . e

7.0perating moisture range:0%~95% LEREEE: 0%-95% -

8.Case size(body):28.5x26.2x9mm 8. A BINAIR - 28.5x26. 2xSmm -
9.Signal wire length:160mm 95 SR#RE: 160mm -

10.Sensor wire length:250mm 10. 58 R IE R = 250mm -
11.Weight:10g(including wires) 11.2%:100 (E#M) -
12.Accessories: Magnet x2pcs 12. W BFmERE2pcs -

Screw (T2.6x6) x2pcs *EBAIAE R

Sensor Nut x 1pc
Instruction Z & {FEFHRA

Sensor Nut

N pole faces up EHREERE

NigER

S pole faces up
SHEEH

Engine fan
BHE

#1n urder tob

Fig.2
BH_

gnets on the mounting hole of the engine fan with CA glue or R48 glue, the north pole of one
€ i the north pole of the other magnet faces down.
NOTE: Magne rmly secured. If the magnet falls from the engine fan during the flight, the governor will automatically
cut out the sp
2.See Fig. 2, ins he sensor on the main frame, and check if any interference caused by the engine fan.

3.Before connecting to the governoil, first please check the rotation direction (clockwise/anti-clockwise) of throttle servo and travel
range are correct.

4.Choose an un-used switch for governor ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.
Then connect the governor to the power and make sure that turning on the switch is for Governor ON and off is for Governor OFF
(Green LED ight is governor ON mode, and Red LED light is governor OFF mode)

5.When connecting the governor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
(If the LED isn't off, please check the polarity of the magnet and check if the wire is well connected and check for the distance
between the sensor and the magnet.)

6.Adjustment of throttle travel: First place the throttle stick at the lowest position, and then turn on the transmitter. After that turn
on the receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LED
light flash, please place the throttle stick at the highest position. Then the LED light will be off and later be on again, it means
the setting is completed.
NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.

7.When normal, the throttle curve is straight (0%/50%/100%). When ldle, the throttle curve cannot be lower than 50%. When the

governor fails, it will go back to the governor OFF mode. Therefore, even though you have installed the governof, the throttle
curve of transmitter must be set as regular setting.

8.Two conditions- Governor will be enabled:
(1)Turn on the governor switch, and LED light is green. (2)Throttle position >30% and more.
9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the

4" step. The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of main
blade is converted according to the engine ratio of original helicopter.

27



13.GOVERNOR INSTRUCTION MANUAL =&#ziERRE ALIGN I//

G0 — 5oi8 B35 s FE RS — B N B3 - (ERME AN - —FEN BB T - LICASRISES B 113/ S AL IE BB ME L -
SOEH S AR - BRI DM T HRE - ©R 8IS DI BRIDEE -
2 NB BT OE RS ERASLEREIRL - TRE RERERE LTS OER -
3EBEREN  LEEHFIEREEUBRAMTERSERE -
LR BN E CREROEENE - (ERERRETRADREN  THCRBNELARREIENE I HELHEOEE  BEET
W8 1E T WIREBEILAR - LEEN SRR RS  RES2SFERER (RERRRE RS COLIDARIE - FERERLEDRLE -
S EERELBEE LA SUSSM0RESH  LEDBIEF «

(MLEDKIBH - B AUMEI LD IR REBERLDILE - WIS RHHEHESERE )
6.5BFSTIRAVME ¢ oS mPIBN RIESIE - BRHBERITE - HBEIINEIR - BLEDRREE TERSE LORER= D% - HEHLED
TS - EEOPIBISHI BRSBTS BB OBLRALENSE  NRNBEIEE -

SOEMRE T EREMPY TR B 283 % - UEHP TR RN R ERREREZE -
7.5PS ERKRTENOrMa 165 BB (0%/50%/100%) - 1d1emPItE RBES R ERD0% ABEZEERS - BRI BPIBENERBE
DENRBE - DRETRELHEE BOEERES -
3. iR BAVE MR _I8: (1) R S2RORIR0EY » LEDSIARIE - (2)5mPIE >304L L -
0. MEEEE AN - 3IENEEATEAES BHLEEEENTIZEATY) S 06 F T4 » T RBFULabaRIRER BATVER TiEE3)
RN EE o L RNERARRBES B3 SELRE -

FUTABA PCM 1024Z FUTABA T14MZ JR PCM10S&9X
ATV T-REX 600NSP T-REX 600NSP T-REX 600NSP
10% 10500 1235 1235
20% 10500 1235 1235
30% 12000 1412 1235
40% 13700 1612 11200 1318
50% 1565 12400 1459
60% 1712 13600 1581
70% 15800 1859 14850 1747
80% 17100 2012 16000 1882
90% 2470 18340 2158 17200 2024
100% 2470 19700 2318 18450 2171
110% 21000 2470 20860 2454 19640 2311
120% 21000 2470 21000 2470 20760 2442
130% 21000 2470 21000 2470 21000 2470
140% 21000 2470 21000 2470 21000 2470
150% 21000 2470 21000 2470 21000 2470

NOTE: Ifthe LED light is off, please check if the magnet is lapped overthe sensor. Please turn the magnet position

_ of engine fanto let the LED light on. ) o
EEMHEERRE SR BUREHBREARES  SBHYPEARWHLE - FenERE -

28




14.2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL E1BESZLERRE ALIGN I//

Features 8258 65

1.Due to the unique 2 in 1 design, the regulator's functions provide power to the receiver, servos, and the internal glow plug
ignition system that does not require you to remove the clip lead.

2. The linear regulator design results in no interference to the receiver. The required input power may only consist of a 2 cell
Li-ion or a Li-Poly battery.

3.When the integrated power switch is moved to the on position, the voltage indicating LED's and ignition indicating LED's wiill
illuminate displaying thestatus of the battery voltage, and of the plug ignition function.

1. ﬁﬁjg T% 95t ﬂ?g%fﬁ (B% %LL%EUEL i ji?l_{E Ei %ﬁﬂﬁ%ﬁﬁﬂ HEE‘E EEU I ﬁ“ﬂ E@%BE%HAEEE%:FEE;%A&%EM | Eﬁ/ﬁﬂﬁﬁﬁﬁ?@%ﬁﬁ}ﬁﬁ%m@m FER
2. ixo 11W1 ] DF A% 5 = =

terminal.
— IE i B2 R s 0B 0 AR

| Voltage indicating light

Specifications E @R #E 18/ &4 BEE L2
1.Input Voltage: DC 7.4V 2 cell Lithium or Li-Poly battery “e"ﬂ':agr'l‘;f“fht -
2.0utput Voltage: DC 5.8V(BEC)/1.5V(Glow Plug) Green Iighi -
3.Max. Continuous Current: 6A Green light 415
4.Weight: 53.59g (including wires) Green light 2

5.Regulator size: 80x30x13.3mm
Control board size: 35x24x1 0mm

Empty 7.8 TEV B0V FRull
SHOFT IGH  PAR
L} - L}

lﬁﬁ?\%g D[: T,ﬂ'l.n' ECELLEE% . Ignl‘h-:-nln:lmab:-r

2 BEEE®:DC 5.8V (BEC) /1.5V (Glow PTug) Negative port 1o the >
2 B A TR B 0% outer case of the engine. L
A EE:H3.00 (SR 2 i)
5. R EESR80%30%13. 3mm ) .

o #m35x 24 x10mm

ALIGN
2 IN 1 Volta ER
) 2 N 1BCER nitic Power switch
([ 7.4V 190 . \ : BEREY
Instruction Z# (£ 5760 _- : squla -

Receiver and Servo Voltage Regulating Functions:

1.The Auto-detecting voltage LED's will display a series of lights urned on. . ight array is illuminated then
the battery is fully charged.When the voltage drops below 7 three gre il off. USE CAUTION: Once the
green lights are no longer illuminated the battery use S| ght. When only the single red LED is Iit,
DO NOT ATTEMPT TO OPERATE THE MODEL Th s bee drai 00 low, and must be recharged before its

next use.
2.1t is imp ortant to note that not all servos are desig - 5, such as Futaba servo models 9241, 9251, 9253,
9254, 9255, 9256 and other digital s andling 6V. Please check with the manufacturing specifications

of the servo before attempting ine voltage Step-Down may be purchased and is recommended
for use between the gyro and t are not designed to handle 6V. Please note that some servos
are designed for runming i ge step-down.

B3 R E AR LR 5
1. +ExRETEYE:

5 N BTN ESFREMET . EROEEREEET. 0V CRRGIRE - g%
FER e TRNAE WERERALIBIF NIt yEEAE » FESFBEFE |

2. B BDiEIAR 30 | 241 §255.9256% » BRGNS SRS HIRMSHIE R MEIE - FTLUBALIREIR G855 M0%b. 1V
[k B SFEE 28 20 . VR[] Moot QN ES IR IR SRS TO Vi A\ BD (@RS R A R R 2 -

Glow Plug Igniti¢

1.Start by conne es using the included diagram as a reference. Once completed connect the battery and move the
power switch position. Depress the "START" button on the control board. The green and the orange lights will
illuminate. W his happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board
will stop igniting the glow plug. If the engine has not yet been started, the process can be repeated by simply repressing the
"START" button. The Ignition system is designed to automatically shut off once the engine starts running. To ensure that the
system is operating properly, check to make sure that the orange and green lights have shut off once the engine starts running.
In the event that the lights are still illuminated once the engine is running, it may be necessary to remove the lead clip from the
engine.

2.If the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please
check to see if the element of the glow plug has burned out, or if the lead clip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead dip has contacted the outer case of the engine, the red (SHORT) light will be
illuminated approx. 1 second after pressing the "START" button. If the "SHORT" light illuminates the system will automatically
shut off the power to the output leads.

NEZEESN B :

1 kR BB o RE - FINEIRER - EEIL T HAIESR LAY START § » SR NETIBIRISEEIEE N RE + R NEECEREND »
SN AR50 - 15REEEIRERS - WRAZNELNGE » RIS —2U START 8 : BFRa N ANE S EERERS » PTLISI#EE)E - EHEe - Reeis
TS HR15W @R, - B NERIERIZBIF -

2. BT START 805 » IBIBARSE » RTNEERERRN  BRENSENNEESTHBIEE » NEBTKEERENBREME L -

UK NEZBFF Ipm RS ( EIRER ) B5INARERS - ST START 5 - 16 (SHORD) BRI Bt - 1@ RRwiEEIRREIEREL
BEENEEEDERNGEMRLES ERTSIE'NAE -

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the
wires of regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

T AERRR RPN RS KEEREEFRETE - RESHNSHKREF/IMNESRE - LR EFRESRRS)SHMIEIEFRRENR -

29



15.GP780 HEAD LOCK GYRO SET USER MANUAL GP780sREs\Feixiz 812 AR

ALIGN

FeaturesE@EE
@Utilizes Silicon Micro Machines (S.M.M) sensor with excellent stability to dramatically reduce in-flight tail drifts.

@Utilizes AHTCS (Active Helicopter Tail Control System) to compensate any drift caused by wind direction and force , as well as
unintended yaw induced by helicopter itself during flight maneuvers.

@Tailor made specifically for use with high speed digital rudder servos. This gyro festures high sensitivity and minimal
reaction time, fully utilizing the potential of modern high speed digital rudder servos.

@Suitable for all sizes of helicopters, from micro indoor to large 90 size glow helicopters.

@Metallic dampening plate built into bottom gyro casing, dramatically increasing anti-vibration and anti-interference abilities.

@Features 1520 /s pulse wide and 760 s narrow pulse wide frame rate.
@Digital/Analog servo switchable.

@®Reverse switch.

@Rudder servo travel limit adjustment (ATV).

@®Mode switch for large/mini helicopter.

@Delay adjustment.

@Gyro locking mode and gain can be adjusted remotely from the transmitter.

@1 S M VB MBI T He i@k 5028 - SREENEEM - RIEEEERFERIIHE -

@IFFAHTCS (Active Helicopter Taill Control System) X BT B S EIEFRIZHIRE -
TEELHEG «- BAOECEFERERERITEEREL ZRES - .

OIS AeRUHIAMBRE S  RESEHERERENXFERRE - T2REAMESE
RIEADETEREND -

O ERXTUEAREEEAL0HEHE -

OFERFWHER—EME - RIBREFANEHTEED -

Setting type

@EF 11520 U sSEAAELRT60 U (T AE2E -

@/ ML ERE LR -

@ =Eft IEi¥ [ 2 ml LR -

OLIMITE#TIESERE -

O/ NEEIEMIALIR -

@DELAYIZHIFEE S8 E -

@ T &2 28 12 ] IR E B R iRl
LUK S [0 45 B8 e

Helicopter mode / DE LAY

"STATUS"green |AStandard 152015 Servo | A Digital servo ANomal rotation | Left(Right) Travel limit | Medium/ largesheli, suitable for T-REX 500/600/700
"STATUS S A S50 SRS A DS {1131 AR 32 ANFIE rHTER hB/ANERH BERT-REC 500/600/700

"STATUS"red Narrow band 760 |1 5 Servo |Analog Servo Reverse rotation |Right(Left)Travel limit | Mini/ Micro heli, suitable for T-REX250/450
"STATUS"#LH8 TS0 siElREs AsHi LhiR R EE REVEZ#% iEMTER ESRITRIER BHT-REX 250/450

See no. 5 in setting

instructions
&g 20T H 751

See no. 3 in setting

instructions
S8:0TH o, B3I

See no. 2 in setting

instructions
SRNTEHT BN

Setting instruction
g E AR

See no. 6 in.setting

instructions
£ R T S6IE

See no. Bin setting instructions
ST O TSR IH

NOTE: 1. " A"Default setting -

2. Wrong heli mode will affect the perfermance of . gyro. Do not fly before the complete setting.

sf: 1."A"RERIREE -

2. IEERH EF IR TSR 2 feiARIERE » SR STRRERRERIBRZDMAT ©

T-REX 600/700 Standards@ttihg T-REX 600/7001E8E885E

STEP 1
2l

Green: 1520 s
standard band

BREMIEE : 1520u 58

STEP 2 STEP 3 STEP 4 STEP 5
&R 4 ER3 4 B # BRb
= - e R 500/700 or
' - () ."| =i = (] (] -:- .- - ‘. = - -_ —1= -
=|3( il ¢ R IES =g 2 ey F

wwe 30 GYRO

i 0% Now LT OB Q 20 D& NOR LIMT DeLk Q

0 AS REV Té0 REV

ALIGN LIGN
Standard/Narrow Servo NOR/REV Travel Limit Helicopter mode
band setting Jo/F = g Setting Setting /DELAY Setting
T8/ EER T ALLa (SRR 2 1E / F EER E TiEERTE A EEFEREL
JOELAYEEE
Diagram HzisiE GP780 Gyro Specifications GP780peiR{HERIEIS
@®0Operating Voltage: DC 4.5-7V

%gé”s_l-iEED @Current Consumption: <80mA @ 4.8V

RIEm /T:—- \ @Angular Detection Speed: t500 degrees/sec

w0 3D GYRO @®Operating Temperature:-20°C~65°C

Setup indicator
e E IS TR SET button

B TERE

O

l ]
10 DS MOR LIMIT DELEY
TH AS REV

AUIGN
GP/780
| S.M.M Technology
A
; JLd -
H_I_U T

Black wire to " —" port
ERFE"-"m

@Operating Humidity: 0%~ 95%
@®Size: 26x25x11mm
@®Weight:14g
@®RoHS compliant

@ EFREE: DC 4.5-7V
@SS <80mA @4, 8V
O {5iAI&EERE £ 500 /sec
QE{FRE: -20TC-65TC
QOR{EEE: 0%-95%
@< 26x25x11mm
OE=: 140

@ FSRoHSIE R s

30




DS620 Digital Servo Ds6202i{i{ERaS
@Speed: 0.09sec /60 degrees(4.8V)

Illustration EETEE

0.07sec /60 degrees(6.0V)
@Torque: 8.0kg.cm (4.8V)

10.0kg.cm (6.0V)
@Dimension: 40.3 x 201 x 36mm
@Weight: 52 .5g(Servo horn not included)

Connects to gyro gain

Gain channel connector

@®1520 /1 s (standard band)
@F{FEE: 0.09sec/60° (4.8Y)
0.07sec/60° (6.0QV)
@i B 8. 0kg. cm(4. 8Y)
10. Okg. cm (6. QV)

@< 40.3x20. 1x36mm
OES: o2 20(AEER)
@1520 u s (BIERR

Gain and Rudder channel mapping diagram &1z 2%

channel on receiver | EiEsEEER
(CH5/AUX) |
EEEINREEEE
(CH5/AUX)
Connects to rudder | Rudder channel connector
channel on receiver | FEfRERER
(CH4/RUDD)
ERETEENEE
(CH4/RUDD)

Transmitter typeizis2 %5 | Rudder channel on ReceiverZiriEa#EE#12 | Gainchannel on Receiverg SESEET E I &
JR PPM/SPCM "RUDD" "AUX 2" or "AUX 3"
Hitec - Futaba PPM/PCM "CH4"(RUD) "CH5"
JR ZPCM "RUDD" "TAUX 2"

Gyro Installation peiZfi 2% Axial direction
1. Utilizing the included double sided foam tape as shown in diagram beside, mount 38 . ——T% 90°

the gyro on a solid platform or designated gyro mounting location on the helicopter. Y |

Ensun_adggrp mounting area have proper ventilation and away from heat sources. GP |y
2 .To avoid drift induced by erroneous

ve to the main shaft.

be perpendicular (90 degrees) rela ]
3.For installation on electric powered helicopters, the gyro should be installed as far
away from the electronic speed controller (ESC) as possible to avoid interference

(minimum Scm).

Ev_aw detection, the bottom surface of gyro must
[
h

Double sided ta
o) i

|7 BRI EERNEBST » LREEETESTHN TS Lo EE RIS E, S AR -
) RRBED KIS MNTHSTEEIE S SrS ﬂ%ﬂ%ﬁ%gmﬁﬂ'
R e MR N D e Al He T EEERE -

Usage Setting Instructionsi@AREEA T

1.Transmitter Settings: After powering up transmitter, make s
The i;;,rro will go through initializing process indicated by fla
until initializing is complete, as indicated by a steady lit LE
LED mdmatesggro isinnormal mode.

Note: The GP780is setto 1520 s at the facto
side and unable to center. For more criti
the instruction (Usage sgt_ting} 2) to chan

Please ensure the following mixing functions (i

@ ATS

n power on the receiver and gyro.
ouch the heli ortransmitter sticks
HTCS locking mode, while red

mode, rudder servo will deflect to the
use the servo burned out. Please follow

used. ]
roed on the transmitter.

@ Throttle to rudder mixing

@® Rudder to gyro mixi

2.1520 1 s (standard) or 760/
mode. Please set the GP780 to

other servos have
To enter the s
indicator lit up
stick to left (o

er mixing

GP780 offers compatibility f
dder servos (such as Futaba
et to 1520 mode if those servos are used. _

for 2 seconds, and the STATUS LED will begin flashing. When the 1520/760
nu. Use the rudder stick on your transmitter to select the frame rate: move the
een, the frame rate has been set to 1520 s. If you want to set the frame rate to

@ Revolution mixing

or two tyges of frame rates under digital
$9256, $9251, BLS251) are used. Most

7601 s _move o make STATUS led chan?_es to red. (Note: The faceplate of GP780 has the settin
values [isted i red letters.) Pressthe SET to confirm the current setting and enter the next setting. The 80
will exit settin nds.

3.Digital (DS) / ection: Servo speed is of paramount importance in maximizing the gyro's performance.
Fast servos a to gyro commands quickly, resulting in the sSpeed and greclsmn of overall system. Due to the hlgh
sensitivity of peed digital servos such as Align DS650,DS620,DS520, DS420, Futaba S9257, $S9256, 59254 59253,

are recommended. Select 'DS" when digital servos are used, and "AS" when analog servos are used.

* Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing. Press the SET button

led is lit. Use the rudder stick on your transmitter to select the Servo type: move the stick to left (or right) and
STATUS led es to green, the servotype is set to DS. Move the stick to opposite direction and STATUS led changes to red, the
Servo Ey;:e is to AS. Warning: The use of analog servo under "DS"mode will result in servo failure.
The GP780 gyros are set to 'DS" mode at the factory. Please set the |i)ropn_er servo tyhpe based on servo used. _

4.Check the direction of rudder: move the rudder stick on transmitter left/right and check the helicopter's instruction manual for correct
rudder direction. Servo reverse function on the transmitter can be used for reversed rudder. Set the transmitter gyro gain o
channel to normal mode, or press and hold the SET button for 2 seconds to center the rudder servo. Adjust the servo horn so it is
%erp_endlcular (90 degrees) relative to the pushrod. Then adjust the rudder linkage length so the tail pitch control system is within range.

etting Method: Press and hold the SET button for 2 seconds to enter the setup menu, and select DELAY setting. Push the rudder

stick left or right and observe the STATUS LED. Red represents mini/micro helis, green represents medium/large helis. .
The amount of delay is set by holding the rudder stick at the position correspnnJlng the delay percentage, at middle stick position
and 100% at the end position, and pressing the SET button to confirm the delay setting.

or other simil
To enter the s
repeatedly un

==

REE

AiE 28
s
Op

Bk
i

=
EE
25

SRl

& - PRt

A o 2 |

€

MEL T
Zhmas
BT 2

S,
EESma

EE

0O [
Bkt

o = Hidl
f |

S
d

~a
[
n
~a
o]
—

760

g

]
Fri

49

&

o

et |

Pt =

=1l

o]

=
=
Atk

HERE O =
o
[

i

o

=
Hoi

ol
=
)
""“J m
oo

—

SRS
& mrag

H~ I

al
0
3

8
&

o -
- Al
S Cend

G
1l %o
AR o

|
-

v
b . st
ot

=
rRiE

ITRAVRE: THEEZEZEER
(=T
B ik
sHitt
IHEE!Z

7 RO IEA

der to gyro mixing

S%Eﬁ?%fiﬁ?ﬂﬁg%ﬁ GP7B0MEE=ME REIZE
N

L

- B

i
(=)
B EJE -
FAR (OFF) BB ERT

@ Pilot authority mixing
@ Pitch to rudder mixing

W L

of
=
o
b

I

iR
i

H K5 37760 5
iE i #9279 - '

15

Eils

= ot
440}
Yo
SRR
P EIEr
.HM}H
[
< P R BB

st - @ -
@tﬂ%?ﬁ'ﬂ | Of

=
=
5

i
S e
E]I!s
FH] 5
=

- i)
I
=
FE
G
- B

oy &

Al

Fh
A

T

=00
=hil
!

=
mm It

&
it

EEHEE
i

i
o1

25

—

= el
bnio
—

BB
&

AETI B0 B P IR @ X LAV IS S
IGN D3650 ~ DS620 ~ 03520 ~0D
{20 ATHEESR ERE T, « BB SET "3 1E0S/ASHEEIE + ( DS/AS

=]

B BETIRETS R @R B AR R IF AR -

- REMRNEARSE  BHBESBEEWEER - LiSRKERS TEADELRE  ARETEEH
s A CBIFZRDEARABIERER  ENERETEAMMEEHRTIRBRRTEENRE @ B85

fEAT760 usFELE QMRS - MBRERRBAE RO —EREEDP

B S hNER 30 M 2 R 88 R &

@ Throttle to rudder mixing
@® Revolution mixing

ﬁs?ﬁﬂ?%sﬁﬁﬁ{m&utaba 59256 ~ 589251 ~
» I IBGP7B0:8 FA15208 4
550/ 00 LR o T B
B - "STATUS J5 ik

B AT

= A

[—
[

: I
=

HY S EE ¢ B

1B S 2 :
59256

S420~Futaba 59257 ~




4. BERRARBLEZEENONEEER: TOBNERERR  BEERERBEINOQESIEE - SAEESEAGEE S FAIEf(EREIEY
55 - 3 GP7BOL]IRAL IR R E MR T\ Sk FF 12GP7808Y SET #2280 - EEfEAMRBRAFEPLANLUEL - AERMAR - SUEEENRZREG
REESCE -  RZREEFREEREP I tchiZflfEEP -

Middle tailpitch
as som bly.

REPi tehidmIAED |4

-----

Utilizing DS620 rudder servo as an example, the recommended Tail servo horn

location of linkage connection is the second holefrom the center Fef iR

on the servo horn. The ideal distance fromlinkage connection _

to servo center is 10mm. Ei_% ASHE
=]

DDSEEG ¥ ' |I+ 5 ? B ‘ LI i = 7] E ‘-M: # - —rr——TT = L e
AR L R A E R N ARRS ERRRNS-L - RER i

5.Setting of gyro direction nor/rev: Check the gyro direction by moving the heli on the yaw axis while holding by hand. Observe the
direction ﬂyro is moving the rudder servo. If direction is incorrect, switch the direction switch on the gyro to compensate.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing.
Press the SET button repeatedly until NOR/REV led is lit. Use the rudder stick on your transmitter to select the ]
Servo type: move the stick to left (or right) and STATUS led changes to green, the servo direction is setto NOR. Move the stick to
opposite direction and STATUS led changes to red, the servo direction is set to REV. o _
thalrrl11|n : Flying with reversed gyro will cause the heli to spin out of control. Please double check the direction before attempting to fly
e hell.
6.Rudder Servo Travel Limit Adjustment: Press and hold the SET button for 2 seconds until the STATUS LED flashes.
At thIS_PDIn't the rudder servo will be centered. Press
the SET button repeatedly until LIMIT led is lit. While observing the heli tail, gradually move the rudder stick on ;2rour transmitter
left until the tail pitch slider reaches its mechanical end(without binding), then center the rudder stick and wait 2 seconds until
STATUS LED flashs red. Now performthe same for right rudder: move the rudder stick on your transmitter right until the tail
pitch slider reaches the other end, center the stick and wait 2 seconds for LED to flash again. This will set the travel limit of the
servo on both sides. Insufficient rudder servo travel limit will result in decreased rudder performance, while excessive rudder
servo travel will overload therudder servo and cause failures.
Caution: Rudder travel setting can not be below 50%, or else GP780 will not register the settings. If excessivetravel is observed
even a;ter performing the above rudder travel adjustments, please relocate the rudder servo linkage ball closer to the center of
servo horn.
7.Gyro Gain Adjustments: For radio with GYRO function, gain can be adjusted using this function. The AHTCS Iglhtaeu:iing lock) gain is
set by adjusting the GYRO setting between 50% to 100%, while the normal mode gain is set by adjusting the.&YRO setting between O to
49%. Actual gain settings will differ among_st different helis and/or servo. The goal is to achieve as hi n as possible without the
tail oscillating (wagging), therefore such adjustment can only be done under actual flight conditions.
Suggested initial settings are 70~ 80% during hover, and 60~70% during idle-up conditions._
Gyro gain can be increased or decreased after observing the presence of tail oscillation duri
Note: For radio systems using 0-100% as gain adjustment under heagdlntg lock mode (such
approximately 30~ 35%. For radio system using 50-100% as gain adjustment under he
recommended gain setting is approximately 70~75%. )
B.helicopter mode and delay setting. These settings incorporates two functi
1)GP780supports mini/micro indoor helicopters. Setthe sefting based on th
or example: Set the helicopter mode to mini/micro setting gStatus LED t
to medium/large setting (Status LED turns green) for T-Rex 500/600/7
(2)Slow rudder servos may cause tail oscillation as it receives the f
from stationary pirouette, increase the q_aln setting until such osc
Setting Method: Press and hold the SET button for 2 seconds t
left or right and observe the STATUS LED. RED STATUS represe
medium/large helis such as T-REX500/600/700. The am@unt of
delay ?_ercentage 0% at middle stick position (DELAY,E 5 L
to confirm the efay setting.

ded gain setting is
nd Hitec), the

Y setting. Push the rudder stick
150/450, GREEN STATUS represents
r'stick at the position corresponding the
end position, and pressing the SET button

H.NOR/REVPESR % [EPIERHRRTE: EEEFM » AMIBES EEBHNOOREFTORE DO - RTIERER
VER B EIERE » B IE ek 3 B Ol E L S -
EETIIL : FpIESET 3R R EANINEEREIS T v i) STATUSTRERIE ) TUREV ( STATUSRALIE ) -
S NS R T S e S o B ) R - N . .
6.LIN TR DR EE BE: 15 07 = FI R BRI E DI E F o BRI IMITRIE - B ES S OAEISEE
E‘EH'IE?@EJ + {68 BE4E il 8 2 2152 A3 i R o B - rofiE ST%TUS_TEETEE?&IEE‘EE RO ATIESEELE . EE
BREMEIS OGBS AR A T B 1 - (oRbie STATUS jE B SSALIE oM > IR A A BR L - (1B AL
B = 5228 P R (36 B B REY 1T BE © 1771 23 : B9 E-NOENS0%  SRIGP780EA TR ERETIESREE -
EEGHNESIE S H e = 1EHE =
1. RRERE: —R i BT - BEBLIHAIFEGRENBE R B EBH0%-100%
Al REBEE ' 0~100% - ‘REER) X/ EEE0MRMNEF ME)-~EMmam
R —BM= BRI AL » B LU AE R B B AR A0 TR RS £ AR
%%%%%g; G EMOD-T0%TE - LEBIKEEMTHAEBRTELE - WE
i = = 5
X%E‘iﬁﬁ@ﬁfﬁ : HEMEERL0~-100%8)E288 - 2R - HITEC - BEAEEBIREET0~-75%
8. B 5 # BT HED _ _ -
ﬂ)%PéB}UE'%%EF; 250/ 4505FEFE N B RITAR TN (R ER"STATUS BT ER
) B RE R Hfs Lo g0 - It
L=k dab=T WIFEREEE -
¥ SE 450 (STATUSARALIE) » i XA E

—

16.FLIGHT ADJUSTMENT AND SETTING RiTa/ERRERERE

Please practice simulation flight before real flying R{TqE55 Sc TR ERSIEERIT

A safe and effective practice method is to use the transmitter flying on the

com puter through simulator software sold on the market. Do a simulation flight
until you familiarize your fingers with the movements of the rudders, and keep
practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing

"Throttle high/low”, "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the

fingers move naturally when you hear operation orders being call out.

(EE B RE SRR RS BT - BOET SRR NGRS 0 —E8
£ 2o g DR LT Sl LRRAYT RS S
i x ] VR )

L 07

i
;_l_
=

[=1=]
=

Bl B2

AL
(]

- =

&
B
]
fi
f

&

]

IHE4
sl

]

Ao A S

SEHSHP
=t

o

e

B S

i

i

BleHI 5

S5 S K0HS

2
)
7
=

e
=l
LU
%
o
&
_}5

M St
&
s
%

SIS

B TRERNNBENESS .
e NTE) - o B I - BIEA S -

ZEIAEER - FiEEEAEEN INETRREA -

=
=
inz)

=

#
R
=
'I'H
=
i
N
u

RO
BHEEE

ISy E

=
T
B
Rt
S5

el
- [0t

=
=

2
3

32



16.FLIGHT ADJUSTMENT AND SETTING #R{TaeR%a®E

Mustration& 1<

Flight adjustment and notice for beginners {2fTHELEITE wWhen arrlvlng 5

m * B IERTIE

(C)Check if the screws are firmly tightened.
C)Check if the transmitter and receivers are fully charged.
OBRBA—-BHESHEE?

OREBNENRENES EH

i cnunou || Yo QR ) il W o bl o AR R i

If there are other radio control aircraft at the field, m ! encies and tell them what frequency you are using.
Frequency interference can cause

BRIERTHBEMEZRE -

Separate the f el. Please be careful to avoid the dust entering the tube. When the fuel
tank is fuII, pI = g the tube and the joint. )
e 7 Rz FTREWHGENEFTN - SBESH - HF LR BREFIIEEES -

Fuel filter

HE R

e

Fuel tube clip
HERA

Refueling pipe
Q:I:jgfﬂfi "

&c%ungu Needle valve adjusting suggestion 5| g@itEZ 223

First check to m ake sure no one else is operating on the same
frequency. Then place the throtte stick at lowest position and
turn on the transmitter.

F;ﬂ!ﬁﬁﬁﬁfﬁﬁﬂﬁﬁﬁﬁ BRI SEERAIER - AR IRSEPIE
2

Engine needle

S| %8 = imit

Fora new engine, recommend closing the needle valve
completely first, and then open the needle valve 1.5
turns forrunning-in during the first 3 flights. Afterthe
first 3 flights, see the flight conditions to adjust the
engine to higher speed,recommend closing the needle
valveto 1.25 turns.(Please refer to the original
instruction manual of the engine for more detail.)

CAUTION
F o= i IS/ EE;E%T SEEE@ JAEE:EI 1;’2 i+
i SORELAG T e G
EEUHBETBEE] Ud (#?ﬂﬂﬁ%ﬁ%ﬁ?ﬁ Hﬂ%
Check if the throttle stick is set at the lowest position If the_eng!ne speed and the temperature are
and check if engine throttle is at low @qeed. e too high, it will seriously affect the engine life.
R BPIERREETRENUSE » WiEFRSI EHBPIERER - SlEEEsE - RS BERENES EEa -

33




Glow plug ignition method W2 Z &V 51,

Method 1 Method 2
AR 1. b
Y
0
Power switch
BUFEH o @
) ),
Power o off PC board
- - [ BETRPE
2 IN 1Regulator ]
| 2 IN IBECE 3 )
- - . 1.5V Batt for gl |
7.4V 1900mah Li-Po Receiver ;Eﬂ.&%ﬁé%ﬁ PHa
ey  Battery for Regulator FE
BEEST A 190mAn Li-PoEih

Engine start and stop S|E&EEFEN

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the s
2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the
3.When the engine starts, stop the starter and remove it from the starter coupling. Pleas i
4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the
5.Still hold the main rotor head tightly, turn throttle trim at the lowest position, and k
6. If you want to stop the engine, please set the throttle trim (beside the throt

cannot stop, please put the Fuel Clip into lock position to stopping refueli

rotor head tlghtl'_o.nr

| SEOBOESEH BB - EINTE B S
JERNCLEREE Ense \ PEnE s inan
s EeEne . FlenRnEOn DE0EEE - Bk
IS TR 10 BB SRR f
b (TR ERIE EhE PSR R - o R
ET [ - -
Bl e e ] Rl
RSB EREL B SaBR eSS » AR

Main rotor adjustments - jFaa e 8 @ 3g 2
&C%UTL?N

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.
BEINMIFEENE - BiRbEREE D 10 ReRE -
1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.

2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning blades from the side of the

helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade is higher

or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
1. AAEEI A Ep— ﬁiﬁﬁﬁﬁﬂﬁmﬁ Bt CEEREBALIR e E FEAmEC » SEE R -
e b P P
' . o = “EEET BB - RILVETIZIEE )=
1% BN R— Egnﬁﬁ ﬁ%éﬂ%@ E%"C %ﬁﬁﬁ{ﬂ'uzuﬁ"ﬁ%#&ﬂmﬁaﬁ f@%@ﬁ :
A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or shorten

linkage rod (C) for slight pitch trim.
B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or lengthen

linkage rod (C) for slight pitch trim.

34



A BESEERE) O SN BEDF HE S ERED (PITCH)BA » 58 E1F (W S1E + SUF S/ \HRIBIMEA » 5a87 215 () 2L -
B. FE e #) e aIRUE e R aERE PITCHE ) - BT ER (W 21E » RS/ HIRER N - 5@RERF (O 21E -

&“'E‘"L’E" A Color mark 15 1505k FHE
.. ] _—
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking r

to make sure the rotor is correctly aligned. After tracking adjustment, please B — .

chek Sephaangels gy Sk boebg e
EBEMIE T N0 ILChE I 1 SREISE B AR5 - "

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #)2H{J828E 1M

AT
©Make sure that no one or obstructions in the vicinity. L"]P:;il':e ﬁ:l%g;pprnﬁmately 10m diagonally
Y t first ctice h ing for flyi afety. * ; .

Tﬁlus ?;u: balrs*-'w'l.r:';Irlag;htI ‘;edlg:e?ﬂgverrm; Imge!:nsel-tcteping & g8 %ﬁﬁlﬂﬂtﬁ_ i i
%%e Igﬂl&:t?ﬁp]%r in mlt:EI air in a fixed position) BEQ"’{_“ET m_i:’!f install al.ltfi"“lﬂgdliﬂdmg
O) 3 ear to avoid any crash cause
Llﬁ%ﬂ&ﬂﬂ 0 T ﬁfﬁ%ggiﬁﬁ'ﬂ? EEMITENERER gﬁSEt effect Wh"ye landin Y
(IF0e: ERRAST P IRSEE LL%} o MHEH%@@ETMEH%TB%%ﬁ%% (S
=7 e REBREE RS RS e S Mas -

STEP 1 THROTTLE CONTROL PRACTICE EF?EFE'J%E

(©'When the helicopter begins to lift-off the ground,

slowly reduce the throttle to bring the helicopter
back down. Keep practicing.this action until you
control the throttle smog

G gl_%ﬁﬁ'-ﬁﬁ”%l’mﬂ% EEE& s
IR PR SR A0 T N

PSR

begins to lift-off the ground,

ottle to bring the helicopter

.. practicing this action until you
ottle smoothly.

HUoRE LT » ISISEHEBP SRR T -
S R iE LA MR ERREISHPIEHIR

sticks in the ;::pposite direction to fly back to its
iginal positinn

#/ 081/ [0/ 00 @ 1EE88R0
5% EFEREOEIRRLUE -

%
-
o}

&Cng N

(©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.

©If the helicopter flies tnn far away from you, please land the helicopter and move your position behind 10m and continue practicing.
CEEFHRBRISE @ EEEH T EESE ?ﬁpﬁ@ﬁg =8y JEEIJLﬁ%mEéﬁmﬂEEﬂﬁﬁgﬁ% g
fﬁiﬁuﬁaﬁﬂ%ﬁﬁﬂwﬁ AR ERHE - W EFME VLR BHHIERE

STEP 3 RUDDER CONTROL PRACTICING FHalfit B{EiF2

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.
1 SIS IDHPIIELR -
g%%%%ﬁﬁﬁiia RIS IER OB ENOERILEES BRO
Uis

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

SITES stepl-3 EENEG T - E CEBE T ESEEBNEENRSBR
17 » USIITRZEEERE -

\ Namrow the nrcle. /
@Ynu can draw a smaller circle when you get more familiar with the actions. S ﬂ *ﬁ” BE S e
OEIRENIBIERIEEE - (TTLIZE/) IEE - T -

35




STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE o8B Z o fli® 2 {=hE

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.

Then repeat the Step1 to 4 by standing right in front of the helicopter.
EIMESstepl - ABNEHNE 5 - uﬁ?‘ﬁﬁ_ﬁﬁﬁﬁb&fﬁ’iﬁﬁgstem 4 = 2%  IGTEE %ﬁﬁﬁﬁﬁgﬁiﬁgﬁﬁg

ADJUSTMENT OF EACH TRIM /78)/EMES
Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

ER#ET-ESE - oERME8Z ESE -
Mode 2

helicopter leans in a different direction.

fEiEH P ET - EEFMNMERINE - B

1.Adjustment of rudder trim FE 5O iFEE
Just before the helicopter lift-off, the nose
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

T EFHMIEZ M ﬁlﬁ%ﬁffﬁfjl’jﬁ@
OaiREE - W#EDLEE
BLRRE - MG EE -

2.Adjustm ent of elevator trim % H[F45 15

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.
When leans backward adjust the trim up.
GERBESER, MR SRE OB
OalRph A0 T a8% -

Q& RDE - A0 % -

3.Adjustment of Aileron trim FF 5| &

Just before the helicopter lift-off, the body
lean left/right...

When leans right, adjust the
When leans left, adjust the tri

TE%ﬁEEE_ﬂ%H% ﬁ%ﬁﬁfﬁ‘i?’j :

S2lEs . s

Mode 1

Backward
#1

TROUBLE SH G DU T IEERR R TPRIAR
ation Cause Way to deal
A R&H FIR
] tracking Adjustment of pitch rod has not Adjust the length of linkage rod(A) —-Regular trim
Blade Trackin been done. Adjust the length of linkage rod(C)—Slight trim
AR 8 PITCHEIER BRI PIENEE (W) B2 —— i

AR (0) RS — 100 %

Low rotation of the rotor

% Pitch of main blade is high.

% Lower the pitch about 4-5 during hovering(The

-l BRS ER * EHIEREP [ TCHIRS ) rotation should be about 1,600rpm during hovering).
* Throttle curve is too low during * FHEP 1 tchSBEP 1Lch#d-5 ({SHEIF EHE R TR %0 1600RPM)
hovering. % Heighten the throttle curve during hovering.
During Hovering *%Ef%ﬁ;ﬁﬂlaﬁﬁﬁﬁﬁ * S F R0 P R
%E’@ High rotajion of the rator + Pitch of main blade is low. * Adjust the pitch rod {A) (The rotation should be
Fhe RS FRS * EHEREP [ TCHIR(E about 1,600rpm during hovering).

% Throttle curve is too high during
hovering.

* SRR (A (IS hElSE0e AR R#1600RPM)

% Lower the throttle curve during hovering.

*1;@?%;53%&%?:@?% e FEHE S DEES HIP T HHE
The tail leans to one side during #* Failure setting of tail neutral point. | W Reset tail neutral point.
hovering, or when trim the rudder and | * EPTTEEEFHE * EREPIIE,
return to the neutral, the tail lags and :ggf%fgg;%g{%gﬁf the gyro is low. :Ii&?}rﬂféﬁ the sensitivity.
PrT cannot stay in a control position. : = =
SE"S'“‘"W of EIRIEEROY S BRSO
the gyr J_J[Eb =0T - EREFIE - BE
Mﬁﬁ@ & SR

at hovering or full speed.

The tail wags left and right during flight
%%ﬁﬂiﬁﬁﬂ%%ﬁ&ﬁ BEO 7RI -

The sensitivity of the gyro is high.
[EARERNE RS

Decrease the sensitivity.

EERE

#1f the problem is still there even after tried above, stop flying and contact with your seller.
MWLl L EE - (DA ENEERE - BUAELE R ERT SRS -

36




17.PART NAMES AND OPTIONAL PART LIST Sa3i=+asrsER iRt

37



1 S0HO0Y Thrust bearing \F¥ES S | ¢ 0x o 14<5mm 2
2 S0H00E-1 Spindle bearing spacer S EsE s | ¢ 10xg 13.6x0Amm 4
3 SOHMR 145727 | Bearing Bl | o ox g 1xAmm 4
4 S50MHOOT Metal main rotor holder o5 o R EE A e 2
5 S0HO11 Collar STETIEETERE | oM ¢ 6o W.3mm 2
6 50MHO06G Linkage ball F(M3.5x4) SREEF (M3.5x%4) | ©4.75x20.25mm 2
7 T64027 Socket collar screw ETEAHME®ER M | M2Tmm 2
8 14001 M4 Nut MABOREGRIG | M 2
9 S50H001A Metal main rotor housing FEFIEEEEE 1
10 50MHO0E Damper rubber-black 85 IS EE-Eah ¢ 7.9 g 123x6.5mm 2
10-1 50MHO13 Damper rubber-gray 70 1S EE- 70" b 7.9% ¢ 13x6.5mm 2
11 S0HO06 Spacer EWMEB | oo 11.2¢1.2mm 2
12 | 50H136 Pin EHIESE | o 232mm 2
13 TE3022 Socket collar screw BB EMESR S | M322mm 1
14 N10030 M3 Nut MIBOFEURIE | M3 1
15 S0H164-1 Metal head stopper TEITE AR )R
16 | T63010 Socket screw EER AR | M3x10mm
17 50RH003-2 Feathering shaft &
18 50MHO03 Feathering shaft sleeve B EE
19 50H010 Washer
20 164010 Socket screw
21 kIJ110025 600D Carbon Fiber Blades 1set
22 S50H162-2 Metal SF Mixing arm 2
23 S50HBE3ZL Bearing $ 3K ¢ TX3IMm 4
24 50H024 Collar BEWE | o3x04.8¢1.5mm 2
25 50H022-2 her FE) | 2% ¢4.8¢0.3mm 4
26 T53012-1 S w HEEH AR | M312mm 2
27 50H042-1 m : TREBA (M3x4) | @ 4.75x8 .68mm 2
28 S50H0D44 Linkage, ball B(NM3x3) TREEB (M3x2) | ¢A.75¢9.77mm 2
29 | 50H019-1 M ybar seesaw holder B TERE T 1
20 SO0TMESS Bearing Bl | o 2% 8x3mm 2
31 S0HMRET4ZZ Bearing A | oAk Tx2.5mm 2
32 50H119-2 M3 collar screw M ERL | M3x9.6mm 2
33 S50MHO02A Metal flybar control arm FEEEETHE | 0344 2mm 2
34 50H018-1 Flybar control rod 8788 PR R o B AR 2
35 TE3005 Socket screw EmEA AR | M3xEmm 4
36 T74004 M4 Set screw MALCE R | MAxAmm 2
a7 S0MHO1M Carbon fiber flybar paddle/3K i TEE =/ 1set
23 T73004 M3 Set screw MILEEIRSR | M3x3mm 4
29 50H033 Flybar rod FEEEE | ¢ 3xA10mm 1

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

RBSANME  BREAFHRDER ZWTINEERSS - ARaRALICEIRIYI <2
HESE - LT IENRES » HOUBHUEE) » BLIIDREERE -

38



39



40 50H047 Main shaft T | ¢ 10x201%29.3mm 1
41 S0H045-1 Lock collar TEETEE | ¢ 10x¢ 15x7mm 1
42 | T74004 M4 Set screw MALEERERE | MAxAmm 2
43 TE3020 Socket collar screw EEAAEES | M3x20mm 1
44 | N10030 M3 Nut M3PoREMRIE | M3 1
45 50H161-2 Metal washout control arm F RIS TEHIEE 2
46 | 50H218 Radius arm 2iRad iusEe 2
47 HFWMRESZZ7-1 | Bearing B | 02X pox2.2mm 4
48 T52005 Socket screw EEE A AES | M2xEmm 4
44 50HBB3ZZ Bearing B | o2x g 7x3mm 4
50 | 50H024 Collar e AINE | 03x04.8x1.5mm 2
51 50HD22-2 Washer FEG | ¢o3xe1.8¢0.3mm 2
52 | 50H044 Linkage ball B(M3x3) SEER (M) | ©4.75x9.77mm 2
53 T53012-1 Socket button head screw HEEA VAR | M3x12mm 2
54 50MHO04 Metal washout base FEOEE 1
55 CCPM Metal Swashplate FBCCPM4-528248

o6 50H044 Linkage ball B(M3x3) FEBR(M3x2) | ©4.75x9.77m

57 50B048-3 One-way bearing shaft BOoiEE

58 | 50B050 Washer B sES

29 50B158-1 Main drive gear(170T) T

60 20B0S4-1 Autorotation tail drive gear(180T) EfEE)

61 50B049-1 One-way bearing 1
62 50B0S1-3 Main gear case & : 1
53 S82007 Hex socke fapping screw  [[[) SIS | T2 7mm 5
227 | 50NB0O54 Fuel filter D5 mes | >-Way 1 Option parts

228 SONBO4S el filter

\

mEBEeE | 2-Way 1 Option parts
RETEAEA | 26x9.8x3mm 1

229 S0NBO43

230 | 50NB044 METEER | 33.5%9.8x3mm 1

231 SOMNEBO46 HE | 02 2xedx1000mm 1
blade holder FHEEETEAEE | 165%90x15mm 1

ook and Loop Tape MR | 15x250mm

232 S0HT37-

233 k10378

234 | K10379 Hook and Loop Tape BB | 10x200mm

G | W | M

235 IK10365 Hook and Loop Tape BEMEG | 9AxZsmm

40



(R

ptional part
—_
oo

tional part

O
% Ei
; D

41




65 SO0MEO10 Starter coupling FVEEREENEE | ¢ 8% ¢ 10x18mm 1
66 50NB00Y Clutch/Start shaft EEEhEg | ©7.5¢ ¢ 10x70.5mm 1
67 T74004 M4 Set screw MAIESE RS | M4xdmm 2
68 50NB00T Clutch nut B SeseEmiRiE | ¢ 14x8mm 2
69 S0NB011 Clutch gear FHSZREEER | ¢ 15 4x ¢ 7x31.5mm 1
70 S0BEE00 -2 Bearing g | ¢ 10x ¢ 19Emm 1
71 S0NB006 Clutch bell BHSERE | 044x 04 7x20mm 1
72 S0NB033 Clutch liner B 2RESH | 0.8%8.75x136mm 1
73 SOMBEYSZS Bearing g | o 5x o 12x4mm 1
74 50NB003 Clutch bearing block Rl S 2880 F E
75 N10030 M3 Nut MIEOFEERIE | M3 2
76 T63008 Socket screw EER BB | M3xBmm 2
77 S0NB025 Hex mounting bolt B | ©5x49mm 2
75 50NB031 Fuel tank guard e =RE 2
79 50NB023-1 Pellucid fuel tank Rl piais 1
80 S0MNBO26 Fuel tank nipple SHfE1E5E 1
81 50NB030 Grommet HFETEEEME | 08.4x ¢ 16.8x9mm 1
82 50MB041 Fuel tube HE | $2.5¢ ¢ 4x70mm

83 50NB027 Fuel tank sinker SR

84 50NB020-1 Engine mount (L) 5|28 (7D)

85 S0MNB021-1 Engine mount (R) S|E8EE ()

86 50MNBO6T Metal bearing block GOONSEE =

87 S50MEBOGE-1 Metal main shaft clamp ring

88 50B6800ZZ-2 | Bearing 2
89 S0NBO04 Lower bearig black(Mark B) 2
90 S50B63927-1 Bearing P 17xEmm 1
91 50NB005-2 Main fra 1
92 50NB005-2 gl el 1
93 50NB025 =it 2
94 T53008-3 YEENBHERS | m3xdmm 6
95 TH2006 BEATEERE | maxemm 8
96 50MNB039 PRS2 EE | o4 8¢ ¢ 11%x22mm 2
97 | 50NBO38 IBRSIBE | o2k 05x 06.5x73mm| 2
98 | T53014-2 | Socket screw EENTEERE | Max14mm 2
99 T72015 M3 Set screw MILERURAR | M3x15mm 2
100 S0NBO64 Metal canopy mounting bolt S0NEEEESEED | 7437 75mm 2
101 50MB053 Metal tail control arm mRERHE 1
102 50H042-1 Linkage ball A(M3x4) EREEA (M3x4) | 94 75¢8.68mm 1
103 | 50H044 Linkage ball B(M3x3) ERERB (M3x3) | ¢4 75x9.77mm 1
104 | 50NBO24 Collar EREHEIEE | ¢3x 04 4x3mm 1
105 | HMR63ZZ Bearing B | ¢ 3x $Bx2.5mm 2
106 | 50H022-2 Washer T | p3x 94.8¢0.2mm 2
107 | T53012-1 Socket button head screw FEBATEER | Max12mm 1
108 | 50NBO19 Frame mounting block BEEER | 14312 5x8mm 5
109 | SO0NBOT1A Front frame brace(CF) TS RTTHEEN | 81 09x37 36x1 6mm 2
110 | 50NBOT1B Rear frame brace(CF) BHIESERES | 40 71%50 7x1.6mm 2
111 163008 Socket screw SR EERR | p3xemm 0
112 163010 Socket screw S|P EBERE | \3x10mm 4
113 | 508072 M3 Specialty washer WRIATES) | ¢ ax p8x2mm 4
114 | 50NB032 Glow plug plate KEZEFENSBIENM | 23 730 8mm 1

42




Option parts

=t

43



115 SOMNEBOTY Receiver mount BT 2EE | 90x64x50mm 1
1186 S0NB0O40-1 Gyro mount [PIR B E ERE 1
117 593010 Socket button head self tapping screw FESAHEENERS | Tax10mm 8
115 S0B072 M3 Specialty washer MIFERTES) | ¢ 3x ¢ 8x2Zmm 8
119 S93008 Socket button head self tapping screw XEENHBENER | T3x8mm 2
120 50NB016-14 | Metal aileron lever BT CEHIES 2
121 50H042-1 Linkage ball A(M3x4) BRIBA (M3x4) | ¢ 4.75x8.68mm 8
122 S0BEMRESSZZ Bearing B0 | ¢ 5x ¢ 9x3mm 4
123 | 50H022 Washer TS | ¢ 5x 9 7x0.5mm 2
124 50B058 Washer o | ¢ 5xg 7x0.2mm 2
125 | 50B059 Washer TS | ¢ 3x 4 5.5¢0.3mm 2
126 | TH3006 Socket screw EEATER | M3x6mm 2
127 50MB092 Control shaft EEHE | ¢ 5x38mm 1
128 508238 Elevator ball link Fig e HIEEoE 1
129 50B236 Elevator arm Frie e EES 1
130 508237 Elevator lever FriEENRHIS 1
131 HFEE8377 Bearing 8Os | ¢ 2x o 7x3mm 2
132 | T53006 Socket button head screw FEEM B | M3x6mm

133 T62508 Socket screw EBEABIES | M2.5x8mm

134 | T74004 M4 Set screw M LR 05RH

135 50MBO37 Fuel line grommet HEIREE

136 | 50NB022 CF Bottom bracket

137 | W10030 Washer

138 T62010 Socket screw 2
139 | 50F179 Landing skid 2
140 50F083 Skid pipe il _ (310mm 2
14 50F084 Skid pip SREE 4
142 50F130 Landing s HIEe Eh ] 4
143 | T73004 et scre \ MILETERIRSR | M3xdmm 4
144 | W10030 K ‘ T | ¢3x¢8x1mm 4
145 | T63012 m EEN VB | M3x12mm 4
146 | 50F128 Antenna pip FHRE | ¢ 2¢ ¢ 3.9x500mm 1
147 T64008- = ead spring screw  EEMBEEERS | vaxsmm 2
148 S50NBO16 | Clutch BSES | ¢ 25x ¢ 42x12mm 1
149 S50NB012=2 Engine fan mount SIFELEE | ¢ 9x19.97x26mm 1
150 S50NB013-1 Engine fan SR | ¢60x ¢ 26x2mm 1
151 Magnet(Governor sensor) B EE 2 Option parts
152 | T63012 Socket screw BRI BERER | vax12mm 2
153 | T54005 Socket button head screw BB | Maxsmm 2
154 | T53005-1 Socket button head screw FEEN B | M3x5mm 2
155 HES0HO1 ALIGN 50 Engine ALIGN b0S|E8 1 Option parts
156 S0NB015 Engine fan cover(L) SIEEZE (7T) | 129%100x30mm 1
157 S0NBO14 Engine fan cover(R) SIEEEZE (B) | 129%100x30mm 1
158 50NB029 Hexagonal bolt AV = 2
159 | W10030 Washer Ha | ¢ axg8ximm 4
160 | T53014-2 Socket screw EBATEBER | Mmax14mm 4

44



45



161 S0MBOOT Tail boom mount (L) %%@E@ (F) 1
162 S0MEBOOZ-1 Tail boom mount (R) EEETEE (4) 1
163 507199 Umbrella gear case (L) T E B 1
164 50T200 Umbrella gear case (R) FEEGE T 1
165 | S0TE701ZZ Bearing Bl | @ 12x ¢ 18x4mm 2
166 | 50T194 Front umbrella gear ARSI |0 21.2x33.6mm 1
167 | T220038-1 Socket button head screw Y ETEA AR (M 2xEmm 2
168 Front drive gear assembly B {EEhiEsgantg 1
169 S0B6B4 .27 Bearing g | O 4x o 9xdmm 2
170 | SONEBO29 Hexagonal bolt TV 6
171 T63012 Socket screw BB A iEss (M3 12mm 4
172 | N10030 M3 Nut M3BOERIRNG (M3 4
173 | T53005-1 Socket button head screw BB AR (M 3ximm 1
174 | 50T125-1 Tail control guide Bt 86 Tl 2
175 | 502124 Ball link o=l 2
176 | 50MT002-1 Tail rudder control rod B EACZEEIEE | ¢ 1.97x657mm 1
177 S0NTO12-2 Tail boom EE o 20.3x ¢ 21.5x625mm 1
176 | 50T167-1 3K CF Horizontal stabilizer K7k T2 1
179 90MTOZ25 Metal stabilizer mount (Upper) 3 &7 LE2GE EHE () 1
180 | 50T108-2 Metal stabilizer mount (Lower) £ B 7 L 2E T (T) 1
181 TE2022 Socket collar screw EIEA W EIEER (M2x22m 2
182 50B072 M3 Specialty washer MASFREED] | ¢ 3x ¢ 8x2mm 8
183 Torque tube set EE S Esa 1
184 | 507193 Torque tube bearing holder EEshinsEE 1
185 S0T132 Tail boom brace EELEE | ¢ Sx460mm

186 50T123 Tail boom brace end B B521E0E

187 | T63008 Socket screw 5B 7V IRk

188 T62012 Socket screw [SEEIRYEGE"

189 | 50T166-2 3K CF Vertical stabilizer SRR i

190 TE2010 Socket screw =|EEE

191 Metal tail unit set S50 = i 1
192 | Te3008 Socket screw 1
192 | 507182 Metal plate (L) 3___?‘:3 1
194 | 50T183 Metal plate (R) m:.L 5% 9. 3mm 1
195 | 507192 Aluminum b BNFEEEIE [ ¢ 4.96x24mm 1
196 | 50TMR105ZZ | Bearing #5 | o 5x ¢ 10x4mm 2
197 | T53006 Socket butt screw SR IBEE M3xBmm 6
198 otor sha bly o i 1
199 | 50T185 harm mot s RE2t EE T 1
200 | T52005 Soc ElgEr S IR [M2x5mm 2
201 | 50T096-1 Tail rotor, Rl s e 1
202 |HMRB3ZZ Bearing B | @ 3x ¢ 6x2 5mm 2
203 | 50T097 Coll; EHEEHIE 2 [ ¢ 2x ¢ 4.9x5mm 1
204 | 50H022-2 2 TG | ¢ 3x ¢ 4.8x0.23mm 1
205 50H144-1 inkage ball A(T2.6x3.5) FEBA(TZ.%3.5) o4 75x38 18mm 1
206 | TB3015 Socket collar screw EIEA HIHE &R [M2x15mm 1
207 50T102-2 Bearing holder Bt spEnsE 1
208 | 507114 Collar B s B e 1
209 | 50T106ZZ Bearing Bl | & Bx @ 10x3mm 2
210 | 50H144-1 Linkage ball A(T2.6x3.5) IREEA (T2.6%3.5) | ¢ 4.75%8.18mm 1
211 | 50T101-2 Slide Shaft E#iEE | ¢ 5% ¢ 7.2¢16.7mm 1
212 50T 111 T type arm EEH T 1
213 | 50T105-1 Control link EEHEIEE 2
214 | 50T106 Collar A EEFEEA | ¢ 2x ¢ 3x4mm 2
215 | 507127 Collar B EERBEIESR | ¢ 2x ¢ 3x3mm 2
216 T12008-4 Collar screw BE MRS (M2x8mm 4
217 | 5ONTO13 Metal tail rotor holder T 1B e 58 A 2
218 | 50T172 Tail rotor hub EENESE TAUEE | ¢ 10x29.6mm 1
219 | 50TMR105ZZ-1| Bearing 05 | ¢ 5x ¢ 10x4mm 2
220 | 50TF510M Thrust bearing I\CHES | o 5x ¢ 10x4mm 2
221 W10030-1 Washer TS | ¢ 3x ¢ 5x0.6mm 2
222 | 763008 Socket screw EIFBFA 7 A IRE [M3x8mm 2
223 | T74004 M4 Set screw MALERIES [MAxdmm 1
224 50T203 3K CF Tail blade SKﬁﬁ_%ﬂ'@ﬁ 2
225 | TGE3016 Socket collar screw S8 A EEEME RS (M3 16mm 2
226 | N10030 M3 Nut MIEDEZIRNE (M3 2

46



www.all

www.align.com.
www.align.com.tw

Specifications & Equipment/iRB f& i 5 :

Length/# 5 £:1160mm

Height/# 5 =:410mm

Main Blade Length/5 i £: 600mm

Main Rotor Diameter/EEZEE&: 1350mm

Tail Rotor Diameter/EE £ B & :240mm

Motor Pinion Gear/s|Z2 3 &5:20T

Autorotation Tail Drive Gear/EiE&)F&5: 180T
Drive Gear Ratio/ggtf(E &)t : 8.5:1:4.5(E:M:T)
Flying Weight/£ fc & : Approx. 3.2kg

214dmm
<>
410mm

< 1350mm » < 1160mm »>

SO EEESARIP SR S)
AUGN CORPORATION UIMITED MADE IN TAIWAN Part1 2010.Jan. coosi7



